INDEX

01.1.1
02.1.1
03.1.1
04.1.1
04.2.1
04.3.1
04.4.1
04.5.1
05.1.1
05.2.1
05.3.1
05.4.1
05.5.1
05.6.1
05.7.1
05.8.1
65.1.1
65.2.1
75.1.1
75.2.1
85.1.1
85.2.1
85.3.1
95.1.1
06.1.1
06.2.1

(

852A

852A
852A

852A

)
)

852A

852A

852A
852A

852A01

(

(

1
2

(

852A
852A

(
(

(

1
2(
3(
(

)

852A01
852A01 )
( 852A01

852A01
852A01

852A01
852A01 )

852A01
852A01
852A01

852A01

)
)

852A01
852A01
852A01
852A01

)

)

)

)
)

)

)
)
)

)

CHASSIS ASSEMBLY (APPLY TO 852A TYPE)
SLEWING PLATFORM (APPLY TO 852A TYPE)

DOZER EQUIPMENT (APPLY TO 852A TYPE)

BOOM ASSEMBLY (APPLY TO 852A TYPE)
ARM-CONNECTING ASSEMBLY (APPLY TO 852A TYPE)
BUCKET ASSEMBLY (APPLY TO 852A TYPE)

ARM ASSEMBLY APPLY TO 852A TYPE

CONNECTING ROD ASSEMBLY APPLY TO 852A TYPE
HYDRAULIC OIL TANK (APPLY TO 852A01 TYPE)

MAIN HYDRAULIC SYSTEM-OIL SUPPLY (APPLY TO 852A01 TYPE)

MAIN HYDRAULIC SYSTEM-OIL RETURN (APPLY TO 852A01 TYPE)

MAIN HYDRAULIC SYSTEM-CENTRE JOINT(APPLY TO 852A01 TYPE)

MAIN HYDRAULIC SYSTEM-SLEWING MOTOR (APPLY TO 852A01 TYPE )

MAIN HYDRAULIC SYSTEM-OVERTURN MECHANISM(APPLY TO 852A01 TYPE)
MAIN HYDRAULIC SYSTEM-MULTIPLE-WAY VALVE(APPLY TO 852A01 TYPE)
CENTRE JOINT(APPLY TO 852A01 TYPE)

HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT 1(APPLY TO 852A01 TYPE
HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT 2 (APPLY TO 852A01 TYPE
TRAVEL EQUIPMENT HYDRAULIC SYSTEM(APPLY TO 852A01 TYPE)
BULLDOZE EQUIPMENT HYDRAULIC SYSTEM (APPLY TO 852A01 TYPE)
HYDRAULIC SYSTEM FOR PILOT PART 1 (APPLY TO 852A01 TYPE)

HYDRAULIC SYSTEM FOR PILOT PART 2 (APPLY TO 852A01 TYPE)

HYDRAULIC SYSTEM FOR PILOT PART 3 (APPLY TO 852A01 TYPE)

HYDRAULIC SYSTEM FOR WORKING EQUIPMENT(APPLY TO 852A01 TYPE)
CONTROL FRAMEWORK (APPLY TO 852A TYPE)

HOOF FRAMEWORK (APPLY TO 852A TYPE)




INDEX

07.1.1 1( 852A ) CAB SUBASSEMBLY 1 (APPLY TO 852A TYPE)

07.2.1 2 ( 852A ) CAB SUBASSEMBLY 2 (APPLY TO 852A TYPE)

07.3.1 3( 852A ) CAB SUBASSEMBLY 3 (APPLY TO 852A TYPE)

07.4.1 4( 852A ) CAB SUBASSEMBLY 4 (APPLY TO 852A TYPE)

08.1.1 1( 852A ) AIR-CONDITION SYSTEM 1 (APLLY TO 852A TYPE)

08.2.1 2 ( 852A ) AIR-CONDITION SYSTEM 2 (APLLY TO 852A TYPE)

09.1.1 852A COVER FRAME MODULE (APPLY TO 852A TYPE)

09.2.1 852A TANK COVER ASSEMBLY (APPLY TO 852A TYPE)

09.3.1 852A LEFT WINDOW ASSEMBLY (APPLY TO 852A TYPE)

10.11 852A ENGINE HOOD (APPLY TO 852A TYPE)

10.2.1 852A ENGINE HOOD LOCK EQUIPMENT (APPLY TO 852A TYPE)
1111 852A SLEWING SUPPORT (APPLY TO 852ATYPE)

12.11 852A AIR INLET SYSTEM (APPLY TO 852A TYPE)

1221 852A EXHAUST SYSTEM (APPLY TO 852A TYPE)

12.3.1 852A COOLING SYSTEM (APPLY TO 852A TYPE)

1241 ( 852A ) POWER OUTPUT SYSTEM(APPLY TO 852A TYPE)

12.5.1 ( 852A FUEL SYSTEM (APPLY TO 852A TYPE)

12.6.1 ( 852A ) SUPPORT(APPLY TO 852A TYPE)

12.7.1 ( 852A ) THROTTLE CONTROL SYSTEM (APPLY TO 852A TYPE)
12.8.1 ( 852A ) COMPRESSOR SYSTEM (APPLY TO 852A TYPE)

12.9.1 852A ENGINE SPARE PART APPLY TO 852A TYPE

13.11 ( 852A ) ELECTRICAL ASSEMBLY  (APPLY TO 852A TYPE)

13.2.1 ( 852A ) BATTERY ASSEMBLY (APPLY TO 852A TYPE)

13.31 ( 852A ) ELECTRICAL ASSEMBLY FOR PLATFORM (APPLY TO 852A TYPE)
134.1 ( 852A ) ELECTRICAL ASSEMBLY FOR TANK (APPLY TO 852A TYPE)
1351 ( 852A ) ELECTRICAL ASSEMBLY FOR CONTROL(APPLY TO 852A TYPE)PE)




INDEX

13.6.1 ( 852A ) ELECTRICAL ASSEMBLY FOR ENGINE(APPLY TO 852A TYPE)
13.7.1 ( 852A ) ELECTRICAL ASSEMBLY FOR CAB (APPLY TO 852A TYPE)
13.8.1 852A ELECTRICAL SYSTEM WIRING DIAGRAM (APLLY TO 852A TYPE)




01.1.1 852A CHASSIS ASSEMBLY (APPLY TO 852A TYPE)
No. Quantity Code Description Remark
1 24 M14x35 GB/T5783 Bolt 12.9-
2 2 850-0100001 Driving wheel
2 850-7508000 Traveling motor assembly Nabtesco
850-7502000 Traveling motor assembly NACHI
4 1 852-0101000 Chassis assembly
5 2 850-0106000 Motor shield
6 12 10 GB/T97.1 Washer
7 12 10 GB/T93 Spring washer
8 12 M10x20 GB/T5783 Bolt 8.8-
9 24 M14x40 GB/T5783 Bolt 12.9-
10 1 855-0107000 Sealed ring
11 12 10 GB/T97.1 Washer Zn.D
12 12 10 GB/T93 Spring washer Zn.D
13 12 M10x20 GB/T5783 Bolt 8.8-Zn.D
14 1 838A-0100001 Oil intake shield
15 1 838A-0100002 Pressurize mat
16 24 18 GB/T93 Spring washer
17 24 M18x55 GB/T5783 Bolt 10.9-
18 12 850-0104000 Idler assembly
19 4 850-0100004 Adjust washer
20 1 852-0105000 Metal ring
21 2 850-0100006 Cover plate
22 8 M12x65 GB/T5783 Bolt 10.9-
23 8 12 GB/T93 Spring washer Zn.D
24 2 850-0102400 Check valve assembly
25 2 850-0102200 Tension spring assembly
26 2 850-0102230 Sealed ring assembly
27 2 850-0102300 Tension cylinder assembly




01.1.1  k&X&(ER 852M8) CHASSIS ASSEMBLY (APPLY TO 852A TYPE )




01.1.1 852A CHASSIS ASSEMBLY (APPLY TO 852A TYPE)
No. Quantity Code Description Remark
28 2 850-0102100 Track idler assembly
29 2 853-2001000 Crawler 400>=<41><135
30 2 853-2101000 Rubber crawler 400x78x73KS
31 12 M14x40 GB/T5783 Bolt 8.8-
32 12 14 GB/T93 Spring washer
33 12 14 GB/T97.1 Washer
34 2 850-0100009 Right fence plate 853-2001000
35 2 850-0100008 Leftt fence plate 853-2001000




01.1.1  k&X&(ER 852M8) CHASSIS ASSEMBLY (APPLY TO 852A TYPE )




02.1.1 [H%E -4 (i H852AHL ) SLEWING PLATFROM (APPLY TO 852A TYPE)

Fr5 B = (A=) 4 i % IF
No. Quantity Code Description Remark

1 2 M14x110 GB/T31.1 7N H K IE AT LA Bolt 8.8-15 i %

2 2 3.2x40 GB/T91 TT 44 Cotter pin k%

3 1 852A-0200009 e LT R4S 4 Pin shaft

4 2 M14 GB/T6170 1IN F MR B Nut 8-k %

5 2 M14 GB/T6178 1N A T RE IR B Nut 8-k %

6 & 850D-0200005 B Fe Washer

7 4 850D-0205001 [ 212 [#]85%100x8 Dustproof Ring

8 2 850D-0200006 Tt E Below Bush

9 1 852A-0201000A T ) Sk Steering head

10 1 852A-0250000A B ) Sk b ik Steering head assembly 5 F757,8,9(IncludeNo.7,8,9)

11 2 M12x80 GB/T70.1 WS A IR SRR ET Bolt 8.8-15 i %

12 1 820-0200011 FRA B Position block

13 6 801-04000001 AR T Grease cup cap

14 6 M10x1 GB/T7940.1 B R AR Grease cup Zn.D

15 1 801-0500039 S Stretch Pin

16 1 852A-0200015A & Bush

17 1 852A-0204000A ekt Shaft Pin

18 1 M10x20 GB/T825 SiEZN ) Flying Rings Bolt 8.8-1A %

19 1 852A-0203000 A4 Top Shaft Pin

20 6 M12x30 GB/T5783 VAVi B i Blot 8.8-ik i %

21 6 12 GB/T93 LS SR Spring washer K7 Z

22 6 12 GB/T97.1 Sk Washer T

23 1 850-0200013 1EAR Locking plate

24 2 M10x16 GB/T70.1 Dyl ES S ] Bolt 8.8-1& i &

25 2 10 GB/T93 LS SR Spring washer K7 Z

26 1 850D-0200009 i Locking plate

27 1 850D-0200003 S ET A Eh Shaft pin

28 2 M8x16 GB/T835 ATk IgE] Bolt 8.8-ik i %




m#F4(£RG52M8) SLEWING PLATFROM (APPLY TO 852A TYPE)

02.1.1

3
9
7,

& L ,
f\




02.1.1 [H%E -4 (i H852AHL ) SLEWING PLATFROM (APPLY TO 852A TYPE)

P B = i 5 4 PR % IF
No. Quantity Code Description Remark
29 8 M8x25 GB/T5789 AT LT R AR Blot 8.8-ik %
30 8 8 GB/T96 N Biger washer K%

31 1 852A-0200008 A 42 Right cover plate

32 1 835-0209000A I Injection pipe

33 1 820-0206000 BRI 1 Injection pipe [

34 2 852A-0206000A I W Injection pipe

35 1 850D-0200001 7 TG Washer

36 1 850D-0200002 L& Top Bush

37 1 852A-0202000A S Platform

38 1 850D-0204000 Bt Shaft pin

39 1 860-0200009 1A Locking Board

40 1 T0802-01002 PRAR (JE30) Scutcheon(English) VA
1 T0802-01003 PRk (530 Scutcheon(French) P
1 T0802-01004 PR (BRSO Scutcheon(ltalian) Bt

41 4 4x12 GB/T12618 TF 2 Jt [ Sk A0S0 T Rivet

42 1 852A-0200012A Fr g Left cover-board

43 26 10 GB/T96 K Biger washer Zn.D

44 26 10 GB/T93 i1 ER Spring washer Zn.D

45 26 M10x25 GB/T5783 VA By Y Blot 8.8-Zn.D

46 1 852A-0200005 T ERAR Front-left cover plate

47 1 852A-0200006 v ) 35 TR AR Rear-left cover plate

48 2 835-0200006A PR Bush

49 1 20 GB/T97.1 S HA R Washer Zn.D

50 1 835-0200016A R Turn pin

51 1 4x30 GB/T91 T 11484 Cotter pin Zn.D

52 1 852A-0200011A o Bracket

53 2 852A-0205000A P THRET Adjusting Screw

54 2 M20 GB/T6170 RN R B Nut 8-Zn.D




m#F4(£RG52M8) SLEWING PLATFROM (APPLY TO 852A TYPE)

02.1.1

3
9
7,

& L ,
f\




02.1.1 [H%E -4 (i H852AHL ) SLEWING PLATFROM (APPLY TO 852A TYPE)

Fr5 #H &= (A=) 4 i % I
No. Quantity Code Description Remark
55 1 820-0200013 2 S Screw plug
56 1 852A-0200001 1EHR Locking-plate
57 1 852A-0200007A V-1l T Counter weight
58 4 852A-0200013 P Washer
59 4 M24x70 GB/T5783A VAVi BaY: i Blot 10.9-ik 7 %

60 1 852A-0200004A Ho da) JEC AR Middle cover plate

61 1 852A-0200003A 4G EEWR Rear-right cover plate
62 1 850D-0200007 P BT i 4 4l Shaft pin

63 3 852A-0200014 5% 2 Plug

64 1 852A-0200002 AR R Front-right cover plate




m#F4(£RG52M8) SLEWING PLATFROM (APPLY TO 852A TYPE)

02.1.1

3
9
7,

& L ,
f\




03.1.1 #1451 (i& FH852AH %) DOZER EQUIPMENT (APPLY TO 852A TYPE)

P B = i 5 % s % I
No. Quantity Code Description Remark

1 8 M12x25 GB/T5781 AV By Yis Bolt 8.8-iA70 %

2 8 12 GB/T93 SR Spring washer B

3 4 860-0300002 JEAR Clamping plate

4 2 855-0302000 BEEh G Shaft pin

5 4 T0804-01008 R Ya Spacer

6 2 801-0400001 A 55 Grease cup cap

7 2 M10x1 JB/T7940.1 BB R AR Grease cup Zn.D

8 4 T0804-01005 (Y5 Spacer [

9 4 860-0402009 B 1 Dust-proof seal 1

10 1 852-0301000 L5 Dozer blade

11 2 860-0300004 e 42 Copper bush

12 1 852-0311000 4 A Dozer blade unit 45 759,10,11(Include 9,10,11)

13 4 860-0303000 % Shaft pin




03.1.1 #+E(£R352A08) DOZER  EQUIPMENT (APPLY TO 852A TYPE)




04.1.1 & 28 (3EH852AH L) BOOM ASSEMBLY (APPLY TO 852A TYPE)

Py | # & (A~ % PR % IF
No. Quantity Code Description Remark
1 1 852-0406000 Bl O Shaft pin

2 2 860-0420007 (FEAYamI Spacer washer 11

3 2 860-0424004 B 2 el Dust-proof seal

4 2 850-0401002 BIEIESS Copper bush

5 1 852-0401100A LN Boom body

6 1 M10X1 JB/T7940. 2 B3 R A AR Grease cup

7 1 801-0400001 PN Grease cup cap

8 1 852-0401001 EElAPT S Middle bush

9 1 852-0401000 L Boom AL3E ¥ 53~8(Include No.3~8)
10 4 T0804-01005 M H Spacer washer

11 2 M14X110 GB/T 31.1 IS SR BB AT AT LR A Bolt 8. 8-k

12 2 M14 GB/T 6170 1S SR RE Nut 8-k

13 2 M14 GB/T 6178 LRI N A1 TFAE B B Nut 8-k T %

14 2 3.2X28 GB/T 91 TF 14 Cotter pin N

15 1 850-0400007 B4 Shaft pin

16 1 850-0400006 B4 Shaft pin

17 1 850-0407000 B4 R Shaft pin

18 2 860-0420005 M 1 Spacer washer

19 1 860-0400019A ] Washer

20 1 860-0400021 [N Nut

21 1 8X95 GB/T 91 TF 114 Cotter pin ik




04.1.1 ##%%(£RB52AMA) BOOM ASSEMBLY (APPLY TO 852A TYPEL)




04.2.1 FAF-EAT 2285 (GF FH852AHLAY ) ARM-CONNECTING ASSEMBLE (APPLY TO 852A TYPE)

P H = i 5 % i % IE
No. Quantity Code Description Remark

1 1 852-0402000 LA Arm T W.04.4.1

2 2 M14x110 GB/T 31.1 PN SR IB AT A LIRS Bolt 8.8-1A7 %

3 2 850-0400004 Bt Shaft pin

4 2 M14 GB/T 6170 RN R B Nut 8-ik %

5 2 M14 GB/T 6178 LIRS A1 Tl iR Nut 8-k &

6 2 3.2x28 GB/T 91 TT 4 Cotter pin k%

7 4 860-0400011 FEER 1 Spacer washer |

8 4 801-0400001 A 55 Grease cup cap

9 4 M10x1 JB/T7940.1 BB R AR Grease cup Zn.D

10 1 850-0400002A % Shaft pin

11 1 850-0408000 VeEias Right linkage

12 1 850-0405000 TR Left linkage

13 1 850-0400001A B Shaft pin

14 2 855-0400001A % Shaft pin

15 1 850-0404000 EFF Connecting JETT L04.5.1




SHF—#5% (£R852A8) ARM—CONNECTING ASSEMBLE (APPLY TO 852A TYPE)

04.2.1




04.3.1 %"} 2% (iEHI852AHLEY) BUCKET ASSEMBLY (APPLY TO 852A TYPE)

R e & &
No. Quantity Code Description
1 1 850-0423100B OREI RN Backhoe bucket
2 4 850-0403003 IES Bush
3 6 M12x45 GB/T5783A AV EBoY Vs Bolt 10.9-k %
4 1 850-0403002 YEWAR:S Right cutter
5 6 M12 GB/T6182 AR 7S A 0 B Nut 10-ik %
6 1 850-0403001 e JIH Left cutter
7 4 860-0403005 R Pin spacer
8 4 860-0403001 e Teeth sheath
9 4 860-0434001 W Rubber spacer




04.3.1  #4%%#£R852AM8) BUCKET ASSEMBLY (APPLY TO 852A TYPE)




04.4.1 S} HF41E GEFI852AHLAEL) ARM ASSEMBLY (APPLY TO 852A TYPE)

Fr5 #H &= (A=) % PR % I
No. Quantity Code Description Remark

1 1 852-0402100A SEFFAR Arm body

2 2 860-0424004 ENE Dust-proof seal [

3 1 801-0400001 WA T2 Grease cup cap

4 1 M10x1 JB/T7940.2 MWAM10x1 (455 ) Grease cup Zn.D

5 2 850-0402002 it & Copper bush

6 1 850-0402003A S AESI Middle bush II

7 4 820-0402006 [ 2> Dust-proof seal

8 4 860-0402012 RS Steel bush

9 2 850-0402001 CHEIESESE Middle bush 1




04.4.1 HHfk (£R352M18) ARM ASSEMBLY (APPLY TO 852A TYPE)




04.5.1 HEAF4IE GEHI852AHL%E ) CONNECTING ROD ASSEMBLY (APPLY TO 852A TYPE)

FFe | # & f 5 4 PR %
No. Quantity Code Description Remark
1 850-0404000 N Connecting rod

1 6 860-0402009 SEE R Dust-proof seal |

2 2 8500404002 PN ESS Steel bush

3 1 850-0404100 A Connecting rod body

4 2 860-0402012 PN ESS Steel bush

B 1 850-0402001 CEESE S| Middle bush 1




04.5.1

At (£RB852A08) CONNECTING ROD ASSEMBLY (APPLY TO 852A TYPE)




05.1.1 WEiMAE (iEHI852A01HL%) OIL TANK (APPLY TO 852A01 TYPE)

Fr5 B = (A=) % s % IF
No. Quantity Code Description Remark
1 1 860A-0513600 iR R e A Preload model air cleaner assembly
2 6 M4x12 GB/T5783 NI SRR R Bolt 8.8-1A7. %
3 6 4 GB/T93 LS R Spring washer ERE
4 12 M8x30 GB/T5783 INF KRR Bolt 8.8-1A7 %
5 12 8 GB/T93 LS SR Spring washer ERE
6 12 8 GB/T97.1 Hu Washer R
7 1 852A-0501200A VL Flange cover assembly
8 2 160x3 NBR-90 1SO OTERR i 2 25 e “O”seal ring TIEBIK
9 1 852A-0501100A MIFIEREN Oil tank body
10 1 852A-0501300 IR VR e B Oil -intake filter
11 1 852A-0501001 [y >4 il -return flange
12 1 835-0501001A WAL B AR Level gauge
13 1 860-1205005 e Rubber spacer
14 1 860-1205600 T R Oil Drain Valve
15 1 852A-0501400 EIRiiEuNiE Oil -return filter
16 1 860-0513001 e Rubber spacer




WE (£R852A0148) OIL TANK (APPLY TO 852A01 TYPE)

03.1.1




05.2.1 EW LRS-t G&EH852A01H1%Y) MAIN HYDRAULIC SYSTEM-OIL SUPPLY (APPLY TO 852A01 TYPE)

FFe #H &= (A7 % i %
No. Quantity Code Description Remark
1 1 852A-0501000A JhAE Oil tank
2 6 12 GB/T 97.1 SEHPE Washer Zn.D
3 6 12 GB/T93 i S R Spring washer Zn.D
4 6 M12x30 GB/T5783 IS S 2 AR Bolt 8.8-Zn.D
5 1 59.92x3.53 NBR-90 1SO OBUAGB 5 J4 el O seal ring
6 1 852A-0503000 VHAE H I B Bk Steel pipe assembly
7 8 10 GB/T 97.1 SE R Washer Zn.D
8 8 10 GB/T93 RS PR Spring washer Zn.D
9 4 M10x30 GB/T5783 AYiEY: id Bolt 8.8-Zn.D
10 4 d70JB/T8870 I i Hoop Zn.D
11 1 850-0500009 R 3 s 7 Transport oil rubber pipe
12 1 850-0500023 +EAFEL Joint
13 2 870-0500014 Bk Bolt joint
14 4 22.1x3.5 NBR-90 ISO ORI i % ) Pl O seal ring
15 2 M12x35 GB/T5783 AN L R Bolt 10.9-%1k
16 1 850-0501000A FE Main pump
17 1 38.7x2.65 NBR-90 GB3452.1 OBURGB %5 J4 Pl O seal ring
18 1 852A-0502000A TR AN & LRk Steel pipe assembly
19 1 M10x25 GB/T5783 AN L R Bolt 8.8-Zn.D
20 4 8 GB/T 97.1 S H R Washer Zn.D
21 4 8 GB/T93 i S R Spring washer Zn.D
22 2 M8x20 GB/T5783 7S A Sz e Bolt 8.8-Zn.D
23 2 M8 GB/T6170 IR F R EE Nut Zn.D
24 1 852A-0500008 B R Pipe Clamp Holder
25 1 860A-0500021A = Pipe Clamp
26 1 852A-0533000A JR A I K Rubber hose assemgly
27 4 M10x20 GB/T5783 AN SLE R Bolt 8.8-Zn.D
28 1 850-0502000A EAL9 Multi-change valve




05.2.1 EWEA%—f(ERB52A0148) MAIN HYDRAULIC SYSTEM—OIL SUPPLY (APPLY TO 852A01 TYPE)




05.2.1 EW LRS-t G&EH852A01H1%Y) MAIN HYDRAULIC SYSTEM-OIL SUPPLY (APPLY TO 852A01 TYPE)

FFe H & 5 # i % IE
No. Quantity Code Description Remark
29 1 23.7X3.5 NBR-90 ISO OBYRG B %5 J4 el O seal ring
30 1 885-0500006 EER S EL Joint
32 1 820-0500004 W2 ZE Screw plug
31 1 10 BS/A10.7x16x1.5 ISO 2H A 1 Combinatory washer
33 1 852A-0500002 W s 23k Joint




05.2.1 EWEA%—f(ERB52A0148) MAIN HYDRAULIC SYSTEM—OIL SUPPLY (APPLY TO 852A01 TYPE)




05.3.1 =3 Z Z5- [l (3% I 8520141 %) MAIN HYDRAULIC SYSTEM-OIL RETURN (APPLY TO 852A01 TYPE)

FFe #H &= 5 % PR &
No. Quantity Code Description Remark

1 1 38.7x2.65 NBR-90 GB3452.1  |OZU# i Jt O seal ring

2 1 852A-0506000 (2] JHh 40 & 5 Rk, Steel pipe assembly

3 8 d50 JB/T8870 I 4 Hoop

4 1 850-0500008 EIN: v % Rubber pipe

5 17 8 GB/T97.1 PR Washer Zn.D

6 17 8 GB/T93 i1 S M Spring washer Zn.D

7 17 M8x25 GB/T5783 AV DN Y Bolt 8.8-Zn.D

8 1 852A-0511000A V2R Oil Radiator

9 1 852A-0507000 THIVA 2 THEN A S Steel pipe assembly

10 1 852A-0508000 SR Bracket

11 1 852A-0512000A AR Bracket

12 1 852A-0504000A VA 2Rt AN T K Steel pipe assembly

13 3 M8 GB/T6170 1IN A R B Nut Zn.D

14 1 852A-0532000 R Rk Rubber hose assemgly

15 1 810-0500023 W2 JE Screw plug

16 1 18 BS/A 18.7x27x2 ISO IH & 32 45 3B Combinatory washer

17 1 852A-0505000A AN RSy Back Pressure Valve

18 1 852A-0531000 R Rk Rubber hose assemgly

19 4 M10x20 GB/T5783 AV Y Bolt 8.8-Zn.D

20 4 10 GB/T93 i S R Spring washer Zn.D

21 4 10 GB/T97.1 SR Washer Zn.D

22 1 852A-0500005 s R 7 4 Valve Bracket

23 1 852A-0500004 Bk Bolt joint

24 1 28x3.5 NBR-90 1SO OTEAG B % £+ Pl O seal ring




05.3.1  EA4-F#(#AG52A01#8) MAN HYDRAULIC SYSTEM—OIL RETURN (APPLY TO 852A01 TYPE)




05.4.1 E¥E R G5 Je o] #4423k (6E F852A01H1 %) MAIN HYDRAULIC SYSTEM-CENTRE SLEWING JOINT(APPLY TO 852A01 TYPE)

Jr'5 #H &= (A=) % PR % T
No. Quantity Code Description Remark
1 1 850-0504000 AR o e A sk Centre slewing joint JETT 11,05.8.1
2 4 M10x25 GB/T5783 AN Y i Bolt 8.8-Zn.D
3 4 10 GB/T93 AL ] Spring washer Zn.D
4 4 10 GB/T97.1 e Washer Zn.D
5 12 17.8x2.4 NBR-90 1SO OTERE I % £} el O seal ring
6 4 820-0500034 HEEk Bolt joint
7 10 830E-0500003 W AR $e 3k Elbow joint
8 1 853-0521000 & Mk Rubber hose assemgly
9 2 852A-0526000 ==Y Rubber hose assemgly
10 2 853-0500017 HEk Bolt joint
11 1 852A-9508000 ==Y Rubber hose assemgly
12 2 850D-0507000 B Bk Rubber hose assemgly
13 6 850-0500005 Hik Bolt joint
14 1 850-0500011 BIRE Rubber sleeve




05.4.1 THERE—E#EL(£RB52A0144) MAIN HYDRAULIC SYSTEM—CENTRE SLEWING JOINT(APPLY TO 852A01 TYPE)




05.5.1 Wik & G- [nl4% Tk (3 F852A0181 %) MAIN HYDRAULIC SYSTEM-SLEWING MOTOR (APPLY TO 852A01 TYPE)

5 #H &= (A=) % i %
No. Quantity Code Description Remark
1 2 17.8x2.4 NBR-90 ISO OB i Bl O seal ring
2 2 850-0500005 Bk Bolt joint
3 1 830E-0500003 N AMRACES F23k Elbow joint
4 1 852A-0527000 T K, Rubber hose assemgly
5 1 852A-0528000 A R Rubber hose assemgly
6 10 18 BS/A18.7x27%2 1SO 2 &% 5 2 Combinatory washer
7 6 820-0500009 Bk Bolt joint
8 2 830D-0525000 T Rk Rubber hose assemgly
9 1 853-0513000 A R Rubber hose assemgly
10 1 852A-0525000 W Rk Rubber hose assemgly
11 2 853-0500017 Bk Bolt joint
12 2 13.8x2.4 NBR-90 1SO OTERB I % 4 bl O seal ring
13 8 M16x50 GB/T5783 N SRR AR Bolt 12.9-iL 70 &
14 1 850-0556000 Bz RCY;IN Slewing motor
15 4 801-0500046 Bk Bolt joint
16 1 830-0504000 R EAIBY X-95 Hydraulic lock
17 3 6 GB/T93 T T Spring washer Zn.D
18 3 M6x45 GB/T70.1 WS H R SR IR ET Bolt 8.8-Zn.D
19 1 852A-0500009 VB R0 S e Hydraulic lock bracket
20 2 8 GB/T97.1 S H Washer Zn.D
21 2 8 GB/T93 1L S Spring washer Zn.D
22 2 M8x20 GB/T5783 VAV B Y Bolt 8.8-Zn.D
23 1 852A-0509000 e BT Boom offset cylinder assembly
24 2 830D-9530000 PA ] TS IR Unilateral throttle
25 1 830E-0513000A A R Rubber hose assemgly
26 1 852A-0529000 R Rk Rubber hose assemgly




MAIN' HYDRAULIC SYSTEM-SLEWING MOTOR (APPLY TO 852A01 TYPE )

)

05.5.1 IHEA%—F#L%(ERB52A0144




05.5.1 B L RS

-[A] 4% By 35 (& 852 A01 1) MAIN HYDRAULIC SYSTEM-SLEWING MOTOR (APPLY TO 852A01 TYPE)

5 #H &= (A=) % PR %
No. Quantity Code Description Remark
27 1 T0309-03000 EERrA Solenoid valve RPE3 (12V)
28 1 T0308-01000 PN 7 0 e ) 17 Reversing-valve
29 1 852A-0500014 PRAT 7~ 28 i) <7 40 Reversing-valve bracket
30 2 5 GB/T93 SRR Washer
31 2 M5x50 GB/T70.1 N R SR ET Bolt
32 1 810J-0502000 W Rk Rubber hose assemgly




MAIN' HYDRAULIC SYSTEM-SLEWING MOTOR (APPLY TO 852A01 TYPE )

)

05.5.1 IHEA%—F#L%(ERB52A0144




05.6.1 ¥ [ 5 G- B #4205 (3 FHH852A01H1%EY) MAIN HYDRAULIC SYSTEM-OVERTURN MECHANISM(APPLY TO 852A01 TYPE )

Fe # &= R 5 % PR % T
No. Quantity Code Description Remark
1 2 M10x1.25x25 GB/T5786 7N Sk e Bolt 8.8-Zn.D
2 2 10 GB/T93 T S TR Spring washer Zn.D
3 2 10 GB/T97.1 S Washer Zn.D
4 1 835-0581000 FRHE Manual pump
5 2 835-0500016 H#k Bolt joint
6 2 810A-0515000A R SR Rubber hose assemgly
7 2 810-0500017A Bk Johnt
8 2 14 BS/A14.7x21x1.5 1SO 2 5 5 Conbinatory washer
9 1 835-0582000 B0 T Overturn cylinder




05.6.1 HEA4—843E(£AB52A0142) MAIN HYDRAULIC SYSTEM—OVERTURN MECHANISM(APPLY TO 852A01 TYPE )




05.6.1 ¥ [ 5 G- B #4205 (3 FHH852A01H1%EY) MAIN HYDRAULIC SYSTEM-OVERTURN MECHANISM(APPLY TO 852A01 TYPE )

Fe # &= R 5 % PR % T
No. Quantity Code Description Remark
1 2 M10x1.25x25 GB/T5786 7N Sk e Bolt 8.8-Zn.D
2 2 10 GB/T93 T S TR Spring washer Zn.D
3 2 10 GB/T97.1 S Washer Zn.D
4 1 835-0581000 FRHE Manual pump
5 2 835-0500016 H#k Bolt joint
6 2 810A-0515000A R SR Rubber hose assemgly
7 2 810-0500017A Bk Johnt
8 2 14 BS/A14.7x21x1.5 1SO 2 5 5 Conbinatory washer
9 1 835-0582000 B0 T Overturn cylinder




05.6.1 HEA4—843E(£AB52A0142) MAIN HYDRAULIC SYSTEM—OVERTURN MECHANISM(APPLY TO 852A01 TYPE )




05.7.1 F W RL-% 1 1% (% FH852A01H17Y) MAIN HYDRAULIC SYSTEM-MULTIPLE-WAY VALVE(APPLY TO 852A01 TYPE )

Fr5 #H &= (A=) % R % I
No. Quantity Code Description Remark
1 6 22 BS/A22.7x30x2 1SO 21 A Conbinatory washer
2 3 850-0500003 JERSS Bolt joint
3 2 850-0500002 Bk Bolt joint
4 1 850-0500005 IERSS Bolt joint
5 1 852A-0537000 HEES RS Bracket
6 4 M8x25 GB/T5783 INF SRR R Bolt 8.8-1IA7 %
7 4 8 GB/T93 ﬁ%*‘“. Spring washer 5T
8 1 852A-0538000 I §=95Y5 Rubber hose assemgly
9 1 852A-0535000 = d =Y Rubber hose assemgly
10 1 852A-0500001A TSRy Cover plate
11 2 M8x20 GB/T5789 ﬁﬁa%imj%ﬁ Bolt 8.8-IE %
12 2 852A-0524000 Eﬁa =9 Rubber hose assemgly
13 1 852A-0521000 R Rubber hose assemgly
14 1 852A-0522000 Eﬁa E#sY0Y Rubber hose assemgly
15 2 M8x50 GB/T5789 7N VR 2L T B AR Bolt 8.8-Ik %
16 1 M8x65 GB/T5789 7N AV 2L T E AR Bolt 8.8-iL i %
17 1 852A-0500012 SRR Pipe clamp seat
18 1 838B-0500004 e Pipe clamp
19 1 838B-0500003 B S s A
20 1 8 GB/T93 5 B8 Spring washer LT
21 1 8 GB/T97.1 SEEE Washer ERZ
22 1 M8 GB/T6170 1875 SR B Nut 8-k %




05.7.1 EAER4—$BRA(£R352A0144) MAIN HYDRAULIC SYSTEM-MULTIPLE-WAY VALVE(APPLY TO 852A01 TYPE )

oA
HihE -
$itkE

oM —

HEAE




05.8.1 H Y [F] 44 3 (3% 1852 A0141 %) CENTRE SLEWING JOINT(APPLY TO 852A01 TYPE)

e o B = (A= % s % I
No. Quantity Code Description Remark
1 1 850-0504000 o e a5 4 Centre slewing joint
2 4 820-0528001 HEd R3/8 Taper plug r3/8
3 3 820-0528002 HELs R1/4 Taper plug r1/4
4 1 850-0504100 Hh e [m] A Sk A Oil distributing shaft
5 1 GB/T6578 B IREB 2R Rubber dust-proof ring
6 9 75x3.55 NBR-90 O G i 2% da¢ P “O”seal ring
7 9 820-0528004 EE SN CREETN Seal slide ring
8 1 850-0504001 e il Oil distributing seat
9 1 90 X 3.1 NBR-90 OBURG I % 4} e “O”seal ring
10 1 820-0528006 £l Stop ring
11 1 50 GB/T 894.1 by P 9 44 Stop ring
12 1 820-0528007 i 55 End cover
13 4 M8 X 25 GB/T 5783 VaYi by Yis Bolt 8.8-7n.D
14 4 8 GB/T 93 8 S PR Washer Zn.D
15 4 M10X 25 GB/T 5783 NSk A Bolt 8.8-7n.D
16 4 10 GB/T 93 8 S PR Washer Zn.D




)

E##A(£RB52A01448) CENTRE SLEWING JOINT(APPLY TO 852A01 TYPE

05.8.1




65.1.1 [ @I B R R4l G H1852A01418 ) HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT 1(APPLY TO 852A01 TYPE)

FP5 #H &= R 5 % PR % T
No. Quantity Code Description Remark

1 1 T0301-11000 B 2 5 iR Treadle pilot valve

2 2 14 BS/A 14.7x21x1.5 1SO 2H 5 e 2 Combinatory washer

3 2 820-8500003 Bk Bolt joint

4 1 810M-0500002 IENIESS Square joint

5 1 850-8535000 ==Y Rubber hose assemgly

6 1 870-8544000 g9 595 Rubber hose assemgly

7 2 10.8x2.4 NBR-90 1SO OJERE I %+ el O seel ring

8 2 860A-8500003 HEk Bolt joint

9 2 17.8x2.4 NBR-90 1SO OJERE I % 4 el O seel ring

10 1 850-0500002 Bk Bolt joint

11 1 852A-6503000 ==Y Rubber hose assemgly

12 1 852A-6502000 I §=95Y57 Rubber hose assemgly




65.1.1 WREEWEA41 (£RB52A0144) HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT 1(APPLY TO 852A01 TYPE)

L7y




65.2.1 [} JB %% B UK R 4 2(3E H852A01817) HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT 2(APPLY TO 852A01 TYPE)

Fr5 ¥ o= [ F % i % IF
No. Quantity [Code Description Remark
1 4 M12x30 GB/T5783 7N Sk AR Bolt 8.8-IA %
2 4 12 GB/T93 T ER Washer L%
3 4 12 GB/T97.1 SRS Washer LR Z
4 2 860A-9540007 T ] I Al Impaction plate
5 4 22 BS/A22.7x30x2 1SO 21 &% 5 2 Combinatory washer
6 2 855-9540100 Ak Globe valve
7 2 820-0500009 Bk Bolt joint
8 2 850D-0508000 B Bk Rubber pipe assembly
9 2 855-9540002 sk Screw plug
850C-9500006 izl Elbow joint £k = N BYne
10 2 860A-9540008 g Rubber cushion
11 6 850C-9500004 BIRE Rubber sleeve
12 1 852A-9503000 B L RN R Steel pipe assembly
13 1 852A-9502000 ERWIN T =gy Steel pipe assembly




65.2.1 WREENER2(£AB52A0144) HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT 2(APPLY TO 852A01 TYPE)




75.1.1 JRAHAT LSS

E R R 55 (E 1852A01017) TRAVEL EQUIPMENT HYDRAULIC SYSTEM(APPLY TO 852A01 TYPE)

Frg #H &= (AR % PR % T
No. Quantity Code Description Remark

1 8 17.8x2.4 NBR-90 1SO OTEA R % 1} e O seal ring

2 8 850-7500003 IERSS Bolt joint

3 2 852A-7502000 ==Y Rubber hose assemgly

4 2 820-7500007 —mEk Tee bolt joint

5 2 855-7505000 = d =Y Rubber hose assemgly

6 2 853-7504000 & Rk Rubber hose assemgly

7 2 852A-7501000 ==Y Rubber hose assemgly

8 4 850-7500002 HHSk Bolt joint

9 6 10.8x2.4 NBR-90 1SO OTEA IR % £} el O seal ring

10 2 850-7502000 TG Traveling motor




75.1.1 KAfESERER4(ERG52A0144) TRAVEL EQUIPMENT HYDRAULIC SYSTEM(APPLY TO 852A01 TYPE)




75.2.1 41k 1255 5 i K 2 45 (3% F852A0141 1) BULLDOZE EQUIPMENT HYDRAULIC SYSTEM (APPLY TO 852A01 TYPE)

Fr5 & (A=) % PR & I
No. Quantity Code Description Remark

1 1 855-7501000 HE A RS Dozer cylinder assembly

2 2 22 BS/A 22.7x30x2 1SO o1 £y s e Combinatory washer

3 2 820-0500029 Bk Bolt joint

4 2 853-7501000 I Bk Rubber hose assemgly

5 2 860-7500001 BRE Rubber sleeve

6 2 853-7500001A HEk Bolt joint

7 2 13.8x2.4 NBR-90 1SO OJEAG B Jat e O seal ring




75.2.1 #EuEA4(£R352A01448) BULLDOZE EQUIPMENT HYDRAULIC SYSTEM (APPLY TO 852A01 TYPE)




85.1.1 54y

WL RS 135 H852A01H17 ) HYDRAULIC SYSTEM FOR PILOT PART 1 (APPLY TO 852A01 TYPE)

Fe5 #H &= R 5 % PR % I
No. Quantity Code Description Remark
1 3 10.8x2.4 NBR-90 OTERE I % 1} e O-Ring
2 3 860A-8500003 HEk Bolt joint
3 1 810M-0500002 Bk Square joint
4 1 13.8x2.4 NBR-90 OTEAG it 2% 4 [ O-Ring
5 1 820-8500013 Bk Bolt joint
6 3 810M-0500003 IENEESS Square joint
7 1 870-8544000 A B KR Rubbly hose assemgly
8 1 860C-8507000 I §=95Y57 Rubbly hose assemgly
9 2 850-8532000 A B KR Rubbly hose assemgly
10 1 850-8524000 I §=95Y5 Rubbly hose assemgly
11 3 820-0500003 E%;& Bolt joint
12 3 18 BS/A18.7x27x2 1SO B8R g5 S Combinatory washer
13 1 820-8514000 /)ﬁ{ﬁﬂ Oil filter 11.85.5.1
14 2 6 GB/T93 i1 E Spring washer Zn.D
15 2 M6x80 GB/T5782 7N Sk Bolt 8.8-Zn.D
16 1 820-8514200 JEMERUE L Core of oil filter
17 2 M8x20 GB/T5783 AV B Y Bolt 8.8-Zn.D
18 6 8 GB/T93 i1 E Spring washer Zn.D
19 6 8 GB/T97.1 SEHA R Washer Zn.D
20 1 852A-8500001A VEVH 28 S R Filter support
21 1 850-8532000 A B KR Rubbly hose assemgly
22 2 M8x70 GB/T5782 7N Sz A Bolt 8.8-Zn.D
23 1 850-8508000 Lb s 1R Compare valve
24 1 870-8500013 ek Joint
25 1 855-7500002 Bk Bolt joint
26 1 850-8502000 =ik Tee joint
27 2 860A-8500003 Bk Bolt joint
28 1 870-8500013 Fe3k Joint




85.1.1 &&#miEA4 1(£RB52A0144) HYDRAULIC SYSTEM FOR PILOT PART 1 (APPLY TO 852A01 TYPE)

#1 Bo(ke) (8
+ B5(ke)
#4 B4(te)
#A B3

#t B2() EH](Q




85.1.1 54y

WL RS 135 H852A01H17 ) HYDRAULIC SYSTEM FOR PILOT PART 1 (APPLY TO 852A01 TYPE)

Fr5 #H &= (A=) % s % I
No. Quantity Code Description Remark
29 1 818B-0500062 =imdEsL Tee joint
30 1 810-0524000 R B RR Rubbly hose assemgly
31 1 838B-8508000 A B KR Rubbly hose assemgly
32 1 828-8506000 /ﬂaﬁ 1] L % Valve assembly
33 2 14 BS/A14.7x21x1.5 ISO 2H & B ) Combinatory washer
34 1 830B-8500003 Bk Bolt joint
35 1 22 BS/A22.7x30x2 ISO 21 B 2 Combinatory washer
36 1 820-8544000 ENEE Accumulator
37 1 820-8500004 Bk Bolt joint
38 1 850-8539000 ==Y Rubber hose assemgly
39 1 850-8516000 =g =Y Rubber hose assemgly
40 1 826-8515001 13RS
41 1 6.5x1.5 NBR-90 1SO OTEA IR % £} el O seal ring
42 1 830B-8504002 &) 20 Valve core
43 1 830B-8504004 T i Spring
44 1 830B-8504003 HHk Bolt joint
45 1 830D-8525100 24 IR IR0 o % Safety valve core assembly
46 1 820-0500004 12 2 Plug
47 1 10 BS/A10.7x16x1.5 I1SO 21 A s Combinatory washer




85.1.1 &&#miEA4 1(£RB52A0144) HYDRAULIC SYSTEM FOR PILOT PART 1 (APPLY TO 852A01 TYPE)

#1 Bo(ke) (8
+ B5(ke)
#4 B4(te)
#A B3

#t B2() EH](Q




85.2.1 4t 3k

JE R4 2(iE HI852AH1 7 ) HYDRAULIC SYSTEM FOR PILOT PART 2 (APPLY TO 852A TYPE)

Fr5 #H &= (A=) % s % I
No. Quantity Code Description Remark
1 1 835-8516000 =g =Y Hose assembly
2 2 858-8500001 IENIESS Square joint
3 1 860-8503000 Lz Turning valve
4 3 850-8542000 R Hose assembly
5 1 852A-8500004 oAk Bolt joint
6 1 M16x1.5 GB/T3763 RENEE LN AL Nut
7 6 18 BS/A18.7x27x2 ISO 21 B 2 Combinatory washer
8 6 820-0500003 HEk Bolt joint
9 1 810-0511000A = d=Y5% Hose assembly
10 7 810M-0500003 IENEESS Square joint
11 3 850-8502000 —leEsk Tee joint
12 2 810N-7502000 JERIBUR & Bolt joint
13 2 16 GB/T97.1 S HA R Washer
14 1 860A-7508000 A T ik Hose assembly
15 1 870-8512000 #E )=¥5"2 Hose assembly
16 11 14 BS/A14.7x21x1.5 ISO H & 3% 45 S| Combinatory washer
17 9 820-8500004 E?ﬁ% Bolt joint
18 1 850-8518000 R Hose assembly
19 2 830D-8503000A =g =Y Hose assembly
20 1 850-8523000 R Hose assembly
21 2 855-7500002 Bk Bolt joint
22 2 10.8x2.4 NBR-90 OTE SR % J:+ e O-Ring
23 1 850-8537000 IR Rk Hose assembly
24 2 M8x45 GB/T5783 VAV B LY o Bolt 8.8-Zn.D
25 5 8 GB/T93 LS SR Spring washer Zn.D
26 5 8 GB/T97.1 S Washer Zn.D
27 1 852A-8500002 VAR B Shunt plank
28 2 810-0500023 gl Screw plug




85.2.1 x&#miEA4 2(£RMB52A0144) HYDRAULIC SYSTEM FOR PILOT PART 2 (APPLY TO 852A01 TYPE)

> o),
\ni/

@ '{‘( Y
r‘:‘ l ;
(1B s ¥
0582
’Q ° 0
! %
b9




85.2.1 4t 3k

JE R4 2(iE HI852AH1 7 ) HYDRAULIC SYSTEM FOR PILOT PART 2 (APPLY TO 852A TYPE)

Fr5 #H &= (A=) % s % I
No. Quantity Code Description Remark
29 2 830-8500001 3k Screw plug
30 1 830-8509000 & =g =YY Hose assembly
31 1 830D-8502000 = d =Y Hose assembly
32 1 855-8536000 ==Y Hose assembly
33 2 M10x20 GB/T5783 7N SRk Bolt 8.8-Zn.D
34 2 10 GB/T93 i1 E Spring washer Zn.D
35 2 10 GB/T97.1 S HA R Washer Zn.D
36 3 M8x20 GB/T5783 7N Sk g A Bolt 8.8-Zn.D
37 1 860A-8560001 FL 1 [fR) 7 28 Bracket
38 1 870-8516000 ==Y Hose assembly
39 1 850-8501000 —alEsk Tee joint
40 1 T0307-01000 IR L Valve
41 1 850D-8500002 CIRTENENEE S Square joint
42 1 T0309-03000 FHL e 1] Solenoid valve RPE3 (12V)
43 4 5 GB/T93 LS SR Spring washer Zn.D
44 4 M5x50 GB/T70.1 S A R A S R T Bolt 8.8-Zn.D
45 1 13.8x2.4 NBR-90 OTEA IR % 1} e O-Ring
46 1 820-8500013 HHk Bolt joint
47 1 870-8506000A =g =Y Hose assembly
48 1 830-8506000 ==Y Hose assembly
49 2 801-0500009 BBk Square joint




85.2.1 x&#miEA4 2(£RMB52A0144) HYDRAULIC SYSTEM FOR PILOT PART 2 (APPLY TO 852A01 TYPE)

> o),
\ni/

@ '{‘( Y
r‘:‘ l ;
(1B s ¥
0582
’Q ° 0
! %
b9




85.3.1 JL 3 U R 4358 F852A0141 % ) HYDRAULIC SYSTEM FOR PILOT PART 3 (APPLY TO 852A01 TYPE)

Fr5 B = (A=) % s % IF
No. Quantity Code Description Remark
1 10 10.8x2.4 NBR-90 OTEAE I % 1} e O-Ring
2 12 860A-8500003 Hk Bolt joint
3 1 860A-8537800 =g =Y Hose assembly
4 6 810A-0523000A PR S Hose assembly
5 1 830D-8517000 e d =Y Hose assembly
6 1 835-8525000A PR S K Hose assembly
7 1 855-8505000 = d =Y Hose assembly
8 1 850-8521000 PR S K Hose assembly
9 1 818P-7503000 = d =Y Hose assembly
10 10  [M14x1.5 GB/T3763 EER G BN A Nut
11 10 835-8500018 SURIE DS Bolt joint
12 12 M6x20 GB/T5783 N KB Bolt 8.8-Zn.D
13 14 6 GB/T93 LS SR Spring washer Zn.D
14 4 6 GB/T97.1 S Washer Zn.D
15 1 835-8500017A LR Fixing plate
16 1 835-8515000 R Hose assembly
17 1 850-8542000 = d =Y Hose assembly
18 1 835-8535000 JiS=9 595 Hose assembly
19 1 835-8533000 = d =Y Hose assembly
20 1 835-8534000 IS990 Hose assembly
21 1 855-7500002 Bk Bolt joint
22 1 810M-0500003 IENSESS Square joint
23 2 870-8500013 3k Joint
24 2 810M-0500002 JENSESS Square joint
25 1 850D-8500002 GINGNEN R RS Tunableness square joint
26 1 T0301-01000 Vs ve=a | Left pilot valve
27 2 820-7500002 Ry Protecting sleeve
28 2 835-8508000B JREAE S K Hose assembly




TYPE)

AB852A0 1#14) HYDRAULIC SYSTEM FOR PILOT PART 3 (APPLY TO 852A01

&

(

85.9.1 ARWpHERL O

Om—@4

)

nl,\w%vv .

o\
=\

W‘..!wv
e\ L V]

Tl =)

A

N
o s <

W KON

& iy I‘ //,y.’
S (A H-D

Ty PR




85.3.1 5t

R
,_L

IZI

ZA4E3(1d FH852A01H1 Y ) HYDRAULIC SYSTEM FOR PILOT PART 3 (APPLY TO 852A01 TYPE)

Fr5 #H &= (A=) % s % I
No. Quantity Code Description Remark
29 1 T0301-11000 jﬁif‘a% %] Bulldoze pilot valve
30 2 14 BS/A14.7x21x1.5 ISO H & 8% 45t H Combinatory washer
31 2 820-8500003 E%;& Bolt joint
32 2 820-8500004 HESk Bolt joint
33 2 850-8519000 = d =Y Hose assembly
34 2 850-8505000 —aE Ak Tee joint
35 2 850-8518000 = d =Y Hose assembly
36 3 835-8500019 R Mat
37 2 835-8500006A S Rubber-pipe clamp
38 2 835-8500008A e Pipe clamp
39 2 M6x60 GB/T5782 VAV By Y Bolt 8.8-Zn.D
40 1 T0301-02000 AR I Left pilot valve
41 1 835-8531000A = d =Y Hose assembly
42 1 830D-8518000 =9 595 Hose assembly




TYPE)

AB852A0 1#14) HYDRAULIC SYSTEM FOR PILOT PART 3 (APPLY TO 852A01

&

(

85.9.1 ARWpHERL O

Om—@4

)

nl,\w%vv .

o\
=\

W‘..!wv
e\ L V]

Tl =)

A

N
o s <

W KON

& iy I‘ //,y.’
S (A H-D

Ty PR




95.1.1 4345 (¥ H 5 45 (3& F1852A01 01 )HYDRAULIC SYSTEM FOR WORKING EQUIPMENT(APPLY TO 852A01 TYPE)

Jr'5 #H &= 5 % s % 1
No. Quantity Code Description Remark
1 1 855-9501000 B 2y LR K Bucket cylinder e GO, sREAVE
1 850C-9531000 B >F T Bucket cylinder ke CE#yfEsD
2 6 17.8x2.4 NBR-90 1SO OTERE I %+ el O seal ring
3 3 850-0500005 IERSS Bolt joint
4 1 850C-9511000 ==Y Rubber hose assemgly
5 8 M8x20 GB/T5783 VAYi B Y Bolt 8.8-1A 0 &
6 8 8 GB/T93 A Spring washer N
7 8 8 GB/T97.1 S Washer LR Z
8 4 850C-9500001B (LS Pipe clamp
9 12 850C-9500004 BRI Rubber sleeve |
10 1 852A-9502000 B2 3L N A 4 Rk Rubber hose assemgly
11 1 852A-9503000 N By 28T L= Rubber hose assemgly
12 1 852A-9501000 SEAFELE A Arm cylinder
13 1 801-0500027 IERSS Bolt joint
14 1 852A-9505000 S Rubber hose assemgly
15 1 852A-9507000 & Bk Rubber hose assemgly
16 1 852A-9506000 SEAF R AN SRR Steel pipe assembly
17 1 850-9509000 SEAF N AR B Steel pipe assembly
18 8 M10x45 GB/T5783 NSk g AR Bolt 8.8-1A ¥
19 8 10 GB/T93 i S Spring washer L Z
20 9 10 GB/T97.1 S Washer oy
21 2 850C-9500002A Bk Pipe clamp
22 2 850C-9500003A e Pipe clamp
23 1 860-9500011 Bk Pipe clamp
24 1 852A-9504000 VAN Bk Steel pipe assembly
25 2 M10x1 GB/T6171 1RGN SRR Nut 8-k %
26 1 820-0205001 ARk Grease cup joint
27 1 M10x1 JB/T7940.1 JERGEAWERE ik Grease cup




95.1.1 TAEERHEA(£AB52A0148)HYDRAULIC SYSTEM FOR WORKING EQUIPMENT(APPLY TO 852A01 TYPE)




95.1.1 4345 & (¥ i 5 45 (3& F1852A01 01 )HYDRAULIC SYSTEM FOR WORKING EQUIPMENT(APPLY TO 852A01 TYPE)

FP5 #H &= A=) % R % 1
No. Quantity Code Description Remark
28 1 801-0400001 PN Grease cup cap

29 1 850-9503000A B L Boom cylinder e

1 850C-9528000 Sl TSy Boom cylinder ek




95.1.1 TAEERHEA(£AB52A0148)HYDRAULIC SYSTEM FOR WORKING EQUIPMENT(APPLY TO 852A01 TYPE)




06.1.1 #: N1 H (6 H852AHL ) CONTROL FRAMEWORK (APPLY TO 852A TYPE)

Fe = R 5 % s % 1
No. Quantity Code Description Remark
1 1 852A-0603000B Vel ik Right upper box cover
2 34 M6x12 GB/T5789 N FAVE L T B AR Bolt 8.8-Zn.D
3 2 860-0600004 etk Press plate
4 1 852A-0602000B Vel ] Right lower box
5 8 M6x16 GB/T5789 INFRVE LT AL Bolt 8.8-Zn.D
6 4 M8x12 GB/T70.1 WS AT SRR ET Bolt 8.8-Zn.D
7 1 6 GB/T97.1 S Washer Zn.D
8 5 M8x16 GB/T5789 N VR L T E AR Bolt 8.8-Zn.D
9 6 8 GB/T93 i R Spring washer Zn.D
10 6 M8x16 GB/T5783 VaYiby: Yis Bolt 8.8-Zn.D
11 1 830D-0600026 JRE Fof Seat
12 1 835-0607000A fr bAf Left upper box cover
13 1 835-0608000B N ] Left lower box
14 2 860-0607010 Tk Handle ball
15 1 835-0600001A TEFEERYDIAT Joy stick of left box
16 2 M6x25 GB/T5789 7N AV L T B AR Bolt 8.8-Zn.D
17 5 M8 GB/T6170 IBiLyAVEEL 35 Nut 8-Zn.D
18 1 810A-1503000 SRR Gas spring
19 3 2x16 GB/T91 TT 144 Cotter pin Zn.D
20 1 10 GB/T97.1 S B Washer Zn.D
21 1 830D-0615000 24 % T Handspike of safety valve
22 1 830D-0616000 & AR Supporting
23 1 M6x12 GB/T78 ShaviikiZnEye ) Bolt 8.8-Zn.D
24 1 10 GB/T93 S E Spring washer Zn.D
25 1 M10x35 GB/T5783 VAV:ibAY: i Bolt 8.8-Zn.D
26 1 835-0615000 Eh Fixed shaft
27 2 850-0600002 (kY5 Cushion
28 1 835-0600011B Ji5 S Supporting




06.1.1 #4am(€R352A08) CONTROL FRAMEWORK (APPLY TO 852A TYPE)

63,64,65,66




06.1.1 #: N1 H (6 H852AHL ) CONTROL FRAMEWORK (APPLY TO 852A TYPE)

JP5 H = A=) % s %
No. Quantity Code Description Remark
29 1 835-0609000B &l Fix pin
30 1 835-0600006A 852A-0615008 |45 e A4 Side sponge
31 1 852A-0615005 Je 4 Rear sponge
32 1 835-0600013A A g4 Right sponge
33 1 852A-0605000 TRy E Protector
34 1 852A-0615009 R4 Bottom sponge
35 1 835-0600006A 3 4% Side sponge
36 1 852A-0615007 1o g4 Left sponge
37 1 810-1500003 AT Cap of bolt
38 1 852A-0615006 iR Top sponge
39 1 830P-0606001 R Press plate
40 1 852A-0615002 o4 Left front sponge
41 1 852A-0600007A AR RS Right front sponge
42 1 852A-0615004 A a4 Right read sponge
43 1 835-0614000A T s A 2H A4 Footplate assembly
44 1 860E-0613001 R s Rubber footplate
45 1 835-0614010A JH s e Footplate pedestal
46 1 852A-0615001 RS 4 Front bottom sponge
47 2 2x12 GB/T 91 TT 14 Cotter pin Zn.D
48 1 830P-0609100 I 26 b Cover plate
49 1 830D-0900002 i Rubber pad
50 1 6x16 GB/T 882 Y% Pin shaft
51 1 830D-0611002 BT Screw
52 1 830D-0611100 B Footplate
53 1 4x30 GB/T91 TT 1144 Cotter pin Zn.D
54 1 18x60 GB/T882 A% Overturn pin
55 1 852A-0600009 Bl e T Locking lever
56 1 801-0500039 L Spring pin




06.1.1 #4am(€R352A08) CONTROL FRAMEWORK (APPLY TO 852A TYPE)

63,64,65,66




06.1.1 #: N1 H (6 H852AHL ) CONTROL FRAMEWORK (APPLY TO 852A TYPE)

Fe # &= R 5 % PR % 1
No. Quantity Code Description Remark
57 10 8 GB/T97.1 S Washer Zn.D
58 2 835-0603000A L=t Turnning pin
59 1 852A-0601000A JEAR Motherboard
60 1 835-0613000 Hi B e Rubber floorboard
61 1 852A-0600008A B Cover plate
62 1 852A-0604000A E Cover plate
63 1 860E-0600006 i Lock
64 2 M5x10 GB/T5783 VaYiby: Yis Bolt 8.8-Zn.D
65 2 5 GB/T93 L R Spring washer Zn.D
66 2 5GB/T97.1 F- Washer Zn.D
67 4 M4x8 GB/T5783 VAV:ibAY: i Bolt 8.8-Zn.D
68 4 4 GB/T93 11 S R Spring washer Zn.D
69 1 835-0600019 B Rubber regula
70 1 852A-0615003 A N 45




06.1.1 #4am(€R352A08) CONTROL FRAMEWORK (APPLY TO 852A TYPE)

63,64,65,66




06.2.1 7 EEEY\(iEHI852AH %) HOOF FRAMEWORK (APPLY TO 852A TYPE)

)

=z,
@]

—_ =
D8 © ®© N o Ol W N

DO DN DN — = = e e
DO — O © 0 3 O U1 B w DN

n = A= 4 PR % -
Quantity Code Description Remark

2 810—-0620000A FHk Handle boom

2 M12 GB/T6172.1 N R RE Nut 8-Zn.D

2 818B-0620004 BihE Dustproof cover

2 835-0620600B BRIFF Joy stick

4 M6 X 25 GB/T5783 VAV By Y Bolt 8.8-Zn.D

4 M6 GB/T6170 IEithaysL e Nut Zn.D

1 16 GB/T97. 1 i Washer

1 835-0620500A AT [ S 2l Fix axis

7 8 GB/T97.1 i Washer 7n.D

7 8 GB/T93 S [ Spring washer 7n.D

7 M8 X 20 GB/T5783 VAV By Yo Bolt 8.8-Zn.D

4 M8X 16 GB/T5789 VAV Rk Y Bolt 8.8-Zn.D

1 835-0620100B AR Cover plate

2 6X22 GB/T882 L Pin shaft Zn.D

2 835-0620002A M6 b HE X Screw fork

2 835-0620200A HERL A 750 Soft pin 750

4 6 GB/T97. 1 e Washer 7n.D

4 1.2X12 GB/T91 TT 4 Cotter pin Zn.D

2 850-0620004 R Pin

2 852A-0620001A M63E 2 X Connect fork M6

2 5 GB/T97. 1 - Washer 7n.D

1 852A-0620100A 2 B IR Valve plate




06.2.1 ks £AB52AM8) HOOF FRAMEWORK (APPLY TO 852A TYPE)




07.1.1 =4 F1 (iEH852AH %) CAB SUBASSEMBLY 1 (APPLY TO 852A TYPE)
Py | #t & (A~ PR % IF
No. Quantity Code Description Remark
1 1 835-0701000C =1 N Cab main body
2 2 10 GB/T93 LT ] Spring washer 7n.D
3 2 10 GB/T97. 1 i Washer Zn.D
4 2 M10X20 GB/5783 VaYiiby. Yed Bolt 8.8-Zn.D
5 2 835-0700018 FES Bush
6 1 835-0704000 [T EHER Front-upper slippage pole
7 2 835-0700016 LHES Shaft cover
8 2 835-0700015 Il 5 4 Fix shaft
9 4 8 GB/T93 A S B B Spring washer 7Zn.D
10 2 M8x16 GB/5783 VaYiiby. Y Bolt 8.8-7Zn.D
11 1 835-0705000 IS i Bracket
12 1 835-0713000 TR 2 Pulley assembly
13 1 835-0706000 WESY gy Rear-upper slippage pole
14 2 835-0700017 [E3] F4 Spacer
15 2 M8X40 GB/T5783 NSk Bolt 8.8-Zn.D
16 1 835-0702100 WEEEN Door frame assembly
17 1 835-0702001 W2 Glass of door |
18 1 835-0702200 KR e Lock of door assembly
19 1 835-0702002 mEizERll Glass of door I
20 2 835-0700013 e Orientation pin
21 1 835-0700012 [T Ry A Front-nether slippage pole
22 2 M8 GB/T6172. 1 VaYiRoLi 35 Nut 8-7Zn.D
23 1 835-0700011 Y Er ek Rear-nether slippage pole
24 2 M8X16 GB/T68 FEREDURIRET Bolt 8. 8-k 7 W
25 1 835-0703000 Wzt Door Lock Hook
26 3.5m  [860-0700043 WEEIE S Rubber seal strip




ghzak! (£R352M18) CAB SUBASSEMBLY 1 (APPLY TO 852A TYPE)

07.1.1




07.2.1 =4 1F2 (& H852AH %) CAB SUBASSEMBLY 2 (APPLY TO 852A TYPE)
Py | e = (A~ 4 PR % IF
No. Quantity Code Description Remark
1 1 835-0711001 5 i B 1 Glass of moving window |
2 2 830H-0708100 B4 Locking knob assembly
3 1 835-0711002 B E s 1 Glass of moving window 11
4 1 835-0711010 HESINE Aluminium-alloy frame
5 1 820-0706003 B Rubber seal strip
6 1 835-0700007 iR Left baffle
7 1 835-0700003 HI N 7 B Glass of front-lower window
8 3M 801-0700016 SRS S Rubber seal strip
9 6 835-0700014 VEEEY Right baffle
10 1 M6X20 GB/T5789 ISRV L TR Bolt 8. 8—ik 7 B
11 1 835-0700005A o e DY Glass of rear window
12 4 M16 GB/T825 A IRAT Bolt 8. 8-k W
13 2 835-0708000 ¥R e Rubber spacer
14 2 M12 GB/T6170 Rithay il e dne Nut 8-Zn.D
15 1 818F-0710001A HORIT B Bracket
16 2 818F-0710002 Jig Ruber spacer
17 2 M8X16 GB/T5789 VAV ERFReAIIL: Y Bolt 8. 8-k &
18 1 835-0700002 AT Y Glass of front-tip window




07.2.1

ghzak) (£R352M18) CAB SUBASSEMBLY 2 (APPLY TO 852A TYPE)

"




07.3.1 U= 13 (i&H852AH %) CAB SUBASSEMBLY 3 (APPLY TO 852A TYPE)
Py | # & (A~ % PR %
No. Quantity Code Description Remark
1 2 835-0707020 FEAT 48 Bracker
2 4 M8X 16 GB/T5789 VA F eIy Bolt 8. 8-k %
3 1 835-0712000 B T AR AT Left swing pole
4 2 12 GB/T894. 1 4 bl Closing ring
5 2 M8 GB/T889. 1 FRAE 7S A B B R B Locknut 8-7Zn.D
6 2 835-0700006 AR Gas spring
7 1 830D-0700042 A HRTF Right lock
8 4 M6X10 GB/T70. 1 WS A AT S 24T Bolt 8. 8-k ¥
9 1 830D-0700043 JeHRTF-4 Left lock
10 1 835-0707010 THEE T AE Overturn window frame
11 2 835-0707002 NEE Pulley
12 2 10 GB/T894. 1 b FH B 24 el Closing ring
13 1 810L-0702200 P 4 Left lead plate
14 4 M8X12 GB/T68 TR UK IRAT Bolt 8.8-Zn.D
15 1 810L-0702300 TR Right lead plate
16 1 835-0709000 Bl o Ao AT Right swing pole
17 1 835-0707001 T ot T B Glass
18 1 830D-0704003 LRI S Rubber strip
19 1 835-0700022 s | Rubber seal strip 11
20 1 835-0700023 B Rubber seal strip 111
21 1 835-0700021 EEE Rubber seal strip |
22 1 835-0700035 R P Heat insulating plate
23 1 835-0700032 R Hu b Heat insulating plate
24 17 830D-101001 IRLRET Plastic attachment clip
25 1 835-0700009 T4 11 Sponge |
26 1 835-0700008 Tt 2 1 Sponge




07.3.1 #%xu43 (£€A852MA) CAB SUBASSEMBLY 3 (APPLY TO 852A TYPE)




07.4.1 =414 (iEH852AH %) CAB SUBASSEMBLY 4 (APPLY TO 852A TYPE)
Py | #t & £ 5 % PR % IF
No. Quantity Code Description Remark
1 8 M6 X 20 GB/T5789 INFOTE LT Bolt 8-k
2 1 801J-0702000 bl Ya el Lifesaving hammer
3 1 830D-0713000 KoK Fire extinguisher
4 2 830E-0700003 Ja L Rearview mirror
5 1 830E-0700013 Ja R AT ST Right bracket
6 2 830E-0700012 4B E R Blocking nut
7 2 830E-0700014 fi] 5 KT Fixing Pole
8 12 M6X 16 GB/T5789 INFHTE 2L T R Bolt 8-k
9 1 860E-0700025 5 7K A7 7K Blow can hose
10 1 860E-0700021 15 7K W Spout
11 6 ST4. 8X 22 GB/T845 A RS R T Bolt 8-k
12 1 835-0700025 B R Output wind port
13 1 835-0715000 PN AT L R Inside decoration assembly
14 6 14 GB/T97. 1 S £ Washer
15 6 14 GB/T93 HEA S U B Spring washer
16 2 M14 X 55 GB/T5783 YIS i Bolt 8. 8-k %
17 2 M14X 20 GB/T5783 7N SR A Bolt 8. 8-k &
18 2 835-0700026 il 2 Shock absorber
19 2 M14X30 GB/T5783 NSk Bolt 8-k
20 2 M8 X 20 GB/T5789 e Bolt
21 1 835-0700019 HHTF Handrail
22 1 830D-0700028A A2 e 4% Front rubber seal strip
23 1 835-0700004 BRI ERF Handrail
24 2 M10X 20 GB/T5789 INFIE g A Bolt N
25 1 835-0716000 il Latchlock Hook
26 2 M8 X 16 GB/T2673 WIS FAETE DSk i 4T Bolt 8-k T




07.4.1 #%zu44 (£€A852M8) CAB SUBASSEMBLY 4 (APPLY TO 852A TYPE)




08.1.1 ZFIARS1L (@ HI852ANLEY) AIR-CONDITION SYSTEM 1 (APPLY TO 852A TYPE)
FP5 #H &= (A=) % PR % 1
No. Quantity Code Description Remark
1 8 M8x20 GB/T5783 Vaviiby: Ya Bolt 8.8-Zn.D
2 8 8 GB/T93 LS R Spring washer Zn.D
3 8 8 GB/T97.1 SP- g Washer Zn.D
4 1 852A-0800100 R lpkds S8 Left bracket
5 1 835-0800100 s B R Condenser assembly
6 1 860G-0801500 g AR Tension Pulley Assembly
7 1 835-0800400 i IN=Y5% Compressor assembly
8 1 835-0800006 HES 0 Rk Vent-pipe assembly
9 1 852A-0800005 W A R RURK, Inspiration pipe assembly
10 1 830H-0820400 2 2% Controller
11 1 835-0800300 A PAAE AJ/C box assembly
12 1 835-0800014 B 20> Y 20 44 Dustproof preserve
13 1 835-0800004 T 1 Rk Desiccator exit pipe
14 1 852A-0800300 e 7 AR Desiccator bracket
15 1 852A-0800400 T A Desiccator assembly
16 1 852A-0800006 Atk 1 R Condenser exit pipe
17 1 852A-0800200 Y e Right bracket
18 6 M8x35 GB/T5789 7N VR 2L T B AR Bolt 8.8-Zn.D
19 4 835-0800500 R LR TR Wiring harness of air-condition
20 2 M6x20 GB/T5789 7N VR 2L T B AR Bolt 8.8-Zn.D




08.1.1 =ZWa%1 (&RG52AMA) AR—-CONDITION SYSTEM 1 (APPLY TO 852A TYPE)

1"

13




08.2.1 A FRS2 ((EH852AHL%) AIR-CONDITION SYSTEM 2 (APPLY TO 852A TYPE)
P H = i 5 % i % IE
No. Quantity Code Description Remark
1 2 820-0912004 Bk Bolt Joint
2 2 810B-1501100A e AL Bend Pipe |
3 5 24 Q672 KU 22 X I i Hoop
4 1 835-0800008 e Warm water pipe
5 1 835-0800011 BE K Warm water pipe
6 1 835-0800013 BRSO K E S Exhaust connecting tube
7 1 835-0800015 BE K 23k Water pipe cinnection
8 1 835-0800012 B A K B Influent connecting tube
9 1 852A-0800600 HeAR i A Discharge hose assembly
10 1 852A-0800004A A AJ/C box cover
11 4 M8x30 GB/5783 VAV By Y Bolt 8.8-Zn.D
12 4 8 GB/T93 i1 F Spring washer Zn.D
13 4 8 GB/T97.1 e Washer Zn.D




08.2.1 Z#42 (£R852A0A) AR-CONDITION SYSTEM 2 (APPLY TO 852A TYPE)




09.1.1 BHELPF & FI852AHLAL) COVER FRAME MODULE (APPLY TO 852A TYPE)

Fr5 &= (A=) % s % I
No. Quantity Code Description Remark

1 1 852A-0940000 R A st il Clapboard assembly

2 1 852A-0940002 78 Clapboard

3 1 852A-0940003 WA 1T Adiabatic sponge 11

4 1 850-0904004 INEY Long pressure plate

5 4 M8x45 GB/T5782 AV B Vi Bolt 8.8-Zn.D

6 8 8 GB/T97.1 SPGB Washer Zn.D

7 4 M8 GB/T6170 RS IR B Nut

8 1 852A-0940001 HEARAR 1 Adiabatic sponge 1

9 1.13m  |860-1000016 EAES S Sealing strip

10 2 M8x20 GB/T5782 VAVi DY 1 Bolt 8.8-Zn.D

11 1 852A-0930000 JE i Bk Left window assembly J& FF 1L09.3.1

12 1 852A-0920000 HEZE SRR Frame assembly

13 1 852A-0924000 ey Middle cover

14 1 852A-0923000 R0 A Beam assembly

15 10 M12x40 GB/T5783 7N Sk Bolt 8.8-Zn.D

16 12 12 GB/T93 i1 E Spring washer Zn.D

17 12 12 GB/T97.1 S Washer Zn.D

18 4 M8x25 GB/T5783 VAVi DY 1 Bolt 8.8-Zn.D

19 4 8 GB/T93 LS P Spring washer Zn.D

20 1 852A-0922000 e Right bracket

21 2 M12x45 GB/T5783 7N SRk Bolt 8.8-Zn.D

22 1 852A-0921000 AT Right post

23 1 852A-0910000 AR = R Tank cover assembly RETF 1.09.2.1




09.1.1 ®ea(£R852M08) COVER FRAME MODULE (APPLY TO 852A TYPE)

i




09.2.1 JHiARH LA K (G FH852AH ) TANK COVER ASSEMBLY (APPLY TO 852A TYPE)

Jr'5 H = 5 % s % I
No. Quantity Code Description Remark
1 1 830D-1312003 ] Lock
2 4 5 GB/T97.1 S| Washer Zn.D
3 4 5 GB/T93 LS S Spring washer Zn.D
4 4 M5x12 GB/T5783 AN Y i Bolt 8.8-Zn.D
5 4 852A-0912000 THAE B Tank cover
6 1 852A-0916000 PR AT JRa Limit seat
7 2 6 GB/T97.1 S| Washer Zn.D
8 2 6 GB/T93 i S S Spring washer Zn.D
9 2 M6x12 GB/T5783 AV P Bolt 8.8-Zn.D
10 5 M10x25 GB/T5783 AV IS Y i Bolt 8.8-Zn.D
11 5 10 GB/T93 LS S Spring washer Zn.D
12 9 10 GB/T97.1 S| Washer Zn.D
13 1 852A-0910002 B0 Snap close
14 1 801-0704000 P JHE Rubber seat
15 1 M10 GB/T6170 IRELVAGEL S Nut 8-Zn.D
16 1 852A-0910001 ! Bracket
17 1 860-1000015B EoED NS Joint strip
18 5 M8x20 GB/T5789 7N FA T 2L T B A Nut 8.8-1Ik %
19 1 852A-0911000 YA EEAR Tank cover body
20 8 M8x20 GB/T 5783 AN Y i Bolt 8.8-Zn.D
21 8 8 GB/T93 LS S Spring washer Zn.D
22 10 8 GB/T97.1 S Washer Zn.D
23 2 835-0916000 INTBE Little bracket
24 1 852A-0915000 AR Right hinge
25 1 835-0901500 Y Support
26 4 2.5x20 GB/T91 T 1484 Cotter pin Zn.D
27 2 860-1000006A 440 Pin shaft
28 1 852A-0914000 It Left hinge
29 1 852A-0913000 B e Hinge seat




09.2.1 WARKAE(ERB52A8) TANK COVER ASSEMBLY (APPLY TO 852A TYPE)




09.3.1 £ % Ml (il FH852AHLAY) LEFT WINDOW ASSEMBLY (APPLY TO 852A TYPE)

Fe5 #H &= (A=) % PR % I
No. Quantity Code Description Remark
1 1 852A-0931000 Vot Left window
2 1 852A-0932000 ) & 4 Side-window lock
3 1 810-1500003 AT Cap of screw
4 1 M8 GB/T6170 RN R B Nut 8-Zn.D
5 5 8 GB/T97.1 SPEHA R Washer Zn.D
6 1 852A-0930001 ! Bracket
7 8 10 GB/T97.1 S Washer Zn.D
8 2 10 GB/T93 i1 F Spring washer Zn.D
9 2 M10x25 GB/T5783 7N SR Bolt 8.8-Zn.D
10 2 M10 GB/T6170 1R R B Nut 8-Zn.D
11 1 852A-0930002 B Lockpin
12 4 M8x16 GB/T 5783 NSk IR Bolt 8.8-Zn.D
13 4 8 GB/T93 LS SR Spring washer Zn.D
14 1 852A-0935000 Bk Hinge
15 4 6 GB/T97.1 SEHA R Washer Zn.D
16 4 6 GB/T93 i1 E Spring washer Zn.D
17 4 M6x12 GB/T5783 AV B Vi Bolt 8.8-Zn.D
18 2 3.2x16 GB/T 91 JT 4 Cotter pin Zn.D
19 1 852A-0934000 Bt e Hinge seat
20 1 852A-0936000 ! Bracket
21 2 10x85 GB/T882 ik Pin shaft Zn.D
22 835-1000004A A Support
23 2 2x16 GB/T91 T 14 Cotter pin Zn.D
24 4 6 GB/T96 KHE Bigger washer Zn.D
25 1 830D-1015001A 3 Torsional spring
26 1 852A-0933000 Nk Below hinge




09.3.1 ¥k (£RBH2A8) LEFT WINDOW ASSEMBLY (APPLY TO 852A TYPE)




10.1.1 KEHLE & F852AHL ) ENGINE HOOD (APPLY TO 852A TYPE)

Fo| B R = i Ly
No. Quantity Code Description Remark
1 1 852A-1001100 IRES Engine-cover
2 1.85m [860-1000015B TS Joint strip
3 8 830D-1010001 BRRET Plastic attachment clip
4 1 852A-1001001 TEARAR Anechoic sponge
5 1 830D-1050000 it Lock
6 14 M8x20 GB/T5783 VAVi DY L Bolt 8.8-Zn.D
7 14 8 GB/T 93 LS R Spring washer Zn.D
8 18 8 GB/T 97.1 SP-HpE Washer Zn.D
9 2 852A-1002000 B e Hinge seat
10 2 852A-1003000 i Hinge seat
11 2 860-1000006A B Pin shaft
12 2 10 GB/T97.1 S Washer Zn.D
13 4 2.5x20 GB/T91 JF I 4H Cotter pin
14 1 852A-1000002 A Support
15 1 852A-1005000 HEAT Bracing piece
16 2 852A-1004000 S Bracing seat
17 1 830D-1015000 VAR BN Unlock equipment




10.1.1 A& (£R852A08) ENGINE HOOD (APPLY TO 852A TYPE)




10.2.1 REHLEBRE GEHT852A #17) ENGINE HOOD LOCK EQUIPMENT (APPLY TO 852A TYPE)

Py | e = (A~ 4 PR % IF
No. Quantity Code Description Remark
1 1 M12 GB/T6170 LIS R MERE Nut 8-Zn.D

2 1 830D-1014200 A Lock pin pedestal

3 5 10 GB/T97. 1 i Washer 7n.D

4 5 10 GB/T93 5 TP Spring washer Zn.D

5 5 M10X20 GB/T5783 VAV By Y Bolt 8.8-Zn.D
6 1 830D-1014003 2k Nut

7 1 830D-1014004 P Spring

8 1 830D-1014005 S A Spring pedestal

9 1 830D-1014002 A Lockpin

10 1 830D-1014001 VA Tension spring

11 1 830D-1014103 B Shaft pin

12 1 830D-1014104 R Right check plate

13 1 830D-1014101 BRI o B Immobile pin

14 1 M5 GB/T6170 1R Ff b B Nut 8-Zn.D

15 1 M5X16 GB/T5783 VAV By Y Bolt 8.8-Zn.D
16 1 830D-1014105 Vion )4 Left check plate

17 2 M10X1 GB/T 6172.1 7N R RE Nut 8-Zn.D

18 2 830D-1014102 e Rotational pin

19 1 830D-1014110 JE Pedestal

20 3 M6X30 GB/T5783 VAYi B Vi Bolt 8. 8-k W
21 3 6 GB/T93 A A Spring washer k%

22 3 6 GB/T 97.1 S B Washer k%

23 3 830D-1015004 = Cover

24 5 8 GB/T97. 1 SPGB Washer Zn. D

25 5 8 GB/T93 LS SR Spring washer 7Zn.D

26 2 M8 GB/T6170 17 Ff b B Nut 8-Zn.D

27 1 830D-1015003 FHi Handle

28 1 801-1206200 FAR Handle ball




KANBHEE (EATB52A #8) ENGINE HOOD LOCK EQUIPMENT (APPLY TO 852A TYPE)




10.2.1 RENHLEHREE GEFT-852A FlLED ENGINE HOOD LOCK EQUIPMENT (APPLY TO 852A TYPE)

P | B & K = # PR %
No. Quantity Code Description Remark
29 1 830D-1015001A 3% Torsion spring

30 1 830D-1015100A LT Turntable pedestal

31 1 9 GB/T894. 1 St Y e 4 Closing ring

32 1 830D-1015002 Lz Turntable

33 3 M8X16 GB/T5783 VAV Bay: Y Bolt 8.8-Zn.D

34 1 830D-1015200 W dH A Soft-pipe subassembly

35 1 830D-1015000 VAR BN Control lock equipment

36 1 830D-1051000 B A Lockpin assembly

37 1 830D-1052000 B JRE A A Lock-pedestal assembly




KANBHEE (EATB52A #8) ENGINE HOOD LOCK EQUIPMENT (APPLY TO 852A TYPE)




1111 [eEEs7k (GEHI852AH1AL) SLEWING SUPPORT (APPLY TO 852A TYPE)
Py | # = A= % i %I
No. Quantity Code Description Remark
1 20 M16X75 GB/T 5782 7N SR g Bolt 12. 9-1& i %
2 20 M16X85 GB/T 5782 VAV iYL Vs Bolt 12.9-i5 78 %
3 1 850-1110000 [EIEaZ Slewing support m=7
4 2 16X45 GB/T 119.2 [ F Pin

(A%




11.1.1 Be£A(ERBH2M) SLEWING SUPPORT (APPLY TO 852A TYPE)




12.1.1 #R ARG GEH852AHIT) AIR INLET SYSTEM (APPLY TO 852A TYPE)

e | #H & (A=) 4 s % S
No. Quantity Code Description Remark
1 1 850-1201100A R YT o Air cleaner
2 1 850-1201120 TEYED Safety strainer core P829332
3 1 850-1201110 FIET Main strainer core P827653
4 1 860B-1201011 g Rubber pad
5 1 852A-1201004 i Lothe dog
6 1 M8x50 GB/T5783 AV IS Y i Bolt 8.8-Zn.D
7 1 8 GB/T97.1 S Washer n.D
8 1 8 GB/T93 i S E Spring washer Zn.D
9 1 M8 GB/T6170 [EEhAVEL: S5 Nut 8-7n.D
10 2 870-1202002 TR 4 Tee hoop
11 1 852A-1201002B HER AT Air inlet pipe
12 4m 830H-1202008 o FAu i Heat insulation
13 1 830H-1202003 TR K §ifi Tee Hoop
14 1 852A-1201001B = Air inlet pipe
15 830H-1202007 TR fii Tee Hoop




12.1.1 #4534 (£RB52A8) AR INLET SYSTEM (APPLY TO 852A TYPE)




1221 HA ARG GEH852ANLH) EXHAUST SYSTEM (APPLY TO 852A TYPE)

FP5 #H &= R 5 % s % I
No. Quantity Code Description Remark
1 2 852A-1202400 ) [ 5 $
2 2 M6x30 GB/T5783 AV BN Y i Bolt 8.8-Zn.D
3 2 6 GB/T93 AL ] Spring washer Zn.D
4 2 6 GB/T97.1 S| Washer Zn.D
5 2 d200 JB/T8870 5§ Hoop
6 2 852A-1202500 Ef Fixing Hoop
7 1 852A-1202100 NENET Muffler
8 1 852A-1202003 VH 75 PR A R Lagging for muffler
9 2 852A-1202006 A v i =2 Side lagging for muffler
10 8 M8x25 GB/T5783 AV IS Y i Bolt 8.8-Zn.D
11 16 8 GB/T93 L ] Spring Washer Zn.D
12 8 8 GB/T97.1 S B Washer Zn.D
13 1 852A-1202300A o Corrugated Pipe
14 2 853D-1209003 HA DR A Exhaust Spacer
15 4 M10x25 GB/T5783 VAV By Yo Bolt 8.8-Zn.D
16 6 10 GB/T93 i 3 SN Spring Washer Zn.D
17 6 10 GB/T97.1 S H B Washer Zn.D
18 1 852A-1202005 HENR T Support Plate 1
19 2 M10 GB/T6170 EEAVEL: SN Nut 8-Zn.D
20 1 852A-1202200B VH B Ae S e Muffler Bracket
21 8 8 GB/T96.1 K] Bigger Washer Zn.D
22 2 M8x30 GB/T5783 VAYi DS Y Bolt 10.9-i5 %
23 2 M8x25 GB/T5783 VaYiiby: Yis Bolt 10.9-i5 7 %
24 2 M10x25 GB/T5783 VAY; iy YEs Bolt 10.9-i8 %
25 1 852A-1202004 HEMR Support Plate
26 4 M8x35 GB/T5783 AY:ibN Y i Bolt 8.8-Zn.D




1221 #A#4(EABS2MA) EXHAUST SYSTEM (APPLY TO 852A TYPE)




12.3.1 AHWARSGE (iEHI852AHLAY) COOLING SYSTEM (APPLY TO 852A TYPE)

Fr5 #H &= (A=) # i % I
No. Quantity Code Description Remark
1 4 M12x50 GB/T5783 NS A Bolt 8.8-Zn.D
2 4 12 GB/T93 i1 E Spring washer Zn.D
3 4 12 GB/T97.1 e Washer Zn.D
4 2 852A-1203003 e Rubber spacer
5 852A-1203300 IKEEAT B Right Bracket
6 8 M8x25 GB/T5783 7N Sk g A Bolt 8.8-Zn.D
7 19 8 GB/T93 LS SR Washer Zn.D
8 19 8 GB/T97.1 S Washer Zn.D
9 1 852A-1203100 A Radiator
10 1 852A-1203200 TKFE 2 S 58 Left Bracket
11 1 852A-1203001 Bk Upper water pipe
12 4 d50 Q672 KU 22 XA Fi Hoop
13 1 852A-1203002A FOKE Lower water pipe
14 8 4x45 GB/T882 a2l Pin
15 1 852A-1203006 A B bk Right heat-insulation plate
16 1 852A-1203007 A FE ik Right heat-insulation spacer
17 8 830-1201013 o Spacer
18 9 1.6x16 GB/T91 TT 4 Cotter pin Zn.D
19 11 M8x16 GB/T5783 VAYiib.y: Yis Bolt 8.8-Zn.D
20 1 852A-1203400 FRE Wind Scoper
21 1 852A-1203004 R HupR Heat-insulation plate
22 1 852A-1203005 oy A Heat-insulation spacer
23 1 852A-1203011 RAIR Fender
24 1 852A-1203500A P Fan fender
25 1 852A-1203009 7t g Pk Left heat-insulation spacer
26 1 852A-1203008 Jr B AR Right heat-insulation plate
27 1 810S-1203005 EESR S Sealing Strip
28 1 M8 GB/T6170 RN F R B Nut 8-Zn.D




12.3.1 Mg (€AB52MA) COOLING SYSTEM (APPLY TO 852A TYPE)




12.4.1 )14 R4 (6 H1852AH %) POWER OUTLET SYSTEM (APPLY TO 852A TYPE)

FP5 #H &= A=) % i % I
No. Quantity Code Description Remark
1 852A-1207000 seah ksl Enging

1 1 852A-1204100 A Coupling

2 3 M14x45 GB/T5783 AN Sk A Bolt 10.9-i8 70 %

3 1 852A-1204001A KA TR Connecting disc

4 12 10 GB/T93 AL ] Spring washer Zn.D

5 12 M10x25 GB/T5783 AV IS Y i Bolt 8.8-Zn.D




12.4.1

HAhA4(£RB52M0)  POWER OUTLET SYSTEM (APPLY TO 852A TYPE)

M1O%£EEAEAIN. M




12.5.1 ARG GEHI852AHH) FUEL SYSTEM (APPLY TO 852A TYPE)

Fr5 H = (A=) % i % I
No. Quantity Code Description Remark
1 1 801-1205002 FEH 5 Cover
2 1 801-1205300 PRI A 4N 1R Air vent
3 1 801-1205400 V& Filter screen
4 1 852A-1205100 PRI AG AR Fuel tank body
5 4 M8x16 GB/T5783 NS A Bolt 8.8-Zn.D
6 9 8 GB/T93 i1 E Spring washer Zn.D
7 9 8 GB/T97.1 SR Washer Zn.D
8 2 858-1205005 JAR Press plate
9 1 860J-1205001 P Fuel-intake pipe
10 4 d32 JB/T8870 Wz 4t Hoop
11 1 885A-1205003 BIRTE Rubber canister
12 1 885A-1205400 MithE] Oil canister
13 4 12 GB/T97.1 S Washer Zn.D
14 4 12 GB/T93 i1 E Spring washer Zn.D
15 4 M12x30 GB/T5783 VAVi:BoY: i Bolt
16 1 118x2.65 GB/T3452.1 ORI s 2% 2 e O seal ring THEBR
17 1 852A-1205200 a1 Bottom cover
18 4 10 GB/T97.1 S Washer Zn.D
19 4 10 GB/T93 LS SR Spring washer Zn.D
20 4 M10x30 GB/T5783 VAVi DY 1 Bolt 8.8-Zn.D
21 1 860-1205005 e Rubber mat
22 1 860-1205600 T R Vent fuel valve
23 8 d16 JB/T8870 N i Hoop
24 1 852A-1205001 MR E 1 Fuel-supply hose [
25 1 M8x70 GB/T5782 WAy B Bolt 8.8-Zn.D
26 1 852A-1205002 HEmi e 10 Fuel-supply hose II
27 4 14 JB/T982 A B Combinatory
28 1 850-1205300 eVl e A Fuel prefilter




12.5.1 A% (ERB52M) FUEL SYSTEM (APPLY TO 852A TYPE)

9

10
G148 (5 %)
A (Ek
mﬁmgmg

1"




12.5.1 ARG GEH852AHH) FUEL SYSTEM (APPLY TO 852A TYPE)

FP5 #H &= R 5 % i %I
No. Quantity Code Description Remark
29 2 M8x25 GB/T5783 NS A Bolt 8.8-Zn.D
30 1 852A-1205003 T e TIT Fuel-supply hose 111
31 4 M5x16 GB/T5783 NS A Bolt 8.8-Zn.D
32 4 5 GB/T93 i S Spring washer Zn.D
33 4 5GB/T97.1 SH B Washer Zn.D
34 1 858-1205400 YN HEY=Y5 Petrol pump assembly P mEEid

1 858-1205500 YNBSS Petrol pump assembly FEEA:
35 1 860J-1205003 oy Fuel hose
36 1 852A-1205004 (=] i A Fuel-return hose
37 1 852A-1205005 IR IV Fuel-supply hose IV
38 2 M6x16 GB/T5783 VAYi By Yo Bolt 8.8-Zn.D
39 2 6 GB/T93 i S S Spring washer Zn.D
40 2 6 GB/T97.1 SR Washer Zn.D
41 2 M8x20 GB/T5783 AN Y i Bolt 8.8-Zn.D
42 1 852A-1205006 IR Bent plate




12.5.1 A% (ERB52M) FUEL SYSTEM (APPLY TO 852A TYPE)

9

10
G148 (5 %)
A (Ek
mﬁmgmg

1"




12.6.1 & (3% F852AH1 %)) SUPPORT (APPLY TO 852A TYPE)

FP5 & R 5 4 i %I
No. Quantity Code Description Remark
1 4 M14x110 GB/T5783 7N A S 2 Bolt 10.9-1A 70 %
2 4 14 GB/T93 i S S Spring washer Zn.D
3 5 14 GB/T97.1 S B Washer Zn.D
4 4 865-1209001 A Round Washer
5 8 852A-1208200 ik Ay Shock absorber
6 1 852A-1211100 Fr )G B Rear-left support
7 12 M10x30 GB/T5783 75 A S 2 Bolt 10.9-1A 70 %
8 12 10 GB/T93 i S S Spring washer
9 12 10 GB/T97.1 S 4k Washer
10 1 M14 GB/T889.1 RS fA 0 S RE Nut 8-Zn.D
11 1 852A-1208100A JrHiT S Front-left support
12 852A-1212100 VEIEB R Read-right support
13 1 852A-1209100A VAP Front-right support




#A(£RB52M3) SUPPORT (APPLY TO 852A TYPE)

12.6.1




12.7.1 1B R G (G5 H852AH%!) THROTTLE CONTROL SYSTEM (APPLY TO 852A TYPE)

e Bl = R 5 % PR % 1
No. [ Quantity Code Description Remark

1 1 870-1211004 T T ER LR K Throttle control assembly

2 1 852A-1206200A Vi TNEDASF =Y Gun stay wire assembly

3 2 M6x16GB/T5783 NSk IR e Bolt 8.8-Zn.D

4 2 6 GB/T93 SEHRE Washer Zn.D

5 2 6 GB/T97.1 i1 S T Spring washer Zn.D

6 1 835-1212002 2 BERR Fixing plate

7 4 M6x12 GB/T819.1 TR DTSR ARET Bolt 8.8-Zn.D

8 3 M8x20 GB/T5783 N SRR Bolt 8.8-Zn.D

9 3 8 GB/T93 i1 I Spring washer Zn.D

10 3 8 GB/T97.1 S H B Washer Zn.D

11 1 852A-1206002 IR Bent plate

12 1 853D-1217001 il Bracket




12.7.1

W4 A% (£R352/8) THROTTLE CONTROL SYSTEM (APPLY TO

852A TYPE)

Rl FH




12.8.1 JE4HL 245 (3% F852AH1 %)) COMPRESSOR SYSTEM (APPLY TO 852A TYPE)

FP5 #H &= R 5 % i %I
No. Quantity Code Description Remark
1 3 M10x35 GB/T5783 VaYiiby: Yis Bolt 8.8-Zn.D
2 3 10 GB/T93 i S Spring washer Zn.D
3 3 10 GB/T97.1 SH B Washer Zn.D
4 1 852A-1213001 i Belt Pulley
5 1 852A-1213002 R R Ty Strap
6 1 852A-1213100 i B A an Idler Bracket
7 3 M8x70 GB/T5783 VAYi By Y Bolt 8.8-Zn.D
8 5 8 GB/T93 i E Spring washer Zn.D
9 5 8 GB/T97.1 S4B Washer Zn.D
10 2 M8x25 GB/T5783 AV IS Y i Bolt 8.8-Zn.D
11 2 M8x30 GB/T5783 VAYi By Yo Bolt 8.8-Zn.D
12 1 852A-1213003 R Stay Plate




E40A4(£A852A08) COMPRESSOR SYSTEM (APPLY TO 852A TYPE)

12.8.]1




12.9.1 REWLEAE GERI852ANL ) ENGINE SPARE PART (APPLY TO 852A TYPE)

Frag | & A= % PR % &
No. |[Quantity Code Description Remark
852A-1207000 KL Engine

1 1 853D-1208200 SEhuE Fuel-filter 129907-55801
2 1 853D-1208800 7K A B 2% Water-separator 119802-55700
3 1 853D-1208100 BLh P& s Lubricating oil filter 119005-35151
4 1 853D-1208700 H, 5T 2R Electron fuel pump 119225-52102
5 1 853D-1208600 KU 2t Fan belt 25132-004100
6 1 853D-1208500 0z Fan 129953-44710
7 1 853D-1208300 ML Alternator 119626-77210
8 1 853D-1208400 sl ik Starting motor 123900-77010




12.9.1

Rahat(ERG52AA) ENGINE SPARE PARTCAPPLY TO 852A TYPL)




13.1.1 H

AANE T (3E AI852ANL) ELECTRICAL ASSEMBLY 1 (APPLY TO 852A TYPE)

P | B B (A=) % s % F
No. Quantity Code Description Remark
1 1 M12x45 GB/T5783 VAViBoY: i Bolt 8.8-ik ¥
2 1 12 GB/T93 i S S Spring washer B %
3 1 12 GB/T97.1 SR Washer e
4 1 830E-1301100 Bl KT HE LR Lamp bracket
5 1 T0405-02211 TAELT Work lamp
6 8 T0416-06001 AR e Piece for fixing wire
7 8 6 GB/T97.1 S Washer ke
8 8 6 GB/T93 oS R Spring washer S
9 8 M6x12 GB/T818 A RLE N Bolt 8. 8-k %
10 1 852A-1310100A ERS YN Main wiring harness




13.1.1  wAK%I1(€RB52M8) ELECTRICAL ASSEMBLY 1 (APPLY TO 852A TYPE)




13.2.1 & HLB 2e % B (E I 852AH1L ) BATTERY ASSEMBLY (APPLY TO 852A TYPE)

e | #t = (A=) % PR % IE
No. Quantity Code Description Remark
1 1 T0413-02105 & Battery 100AH

2 1 852A-1301010A Lt R AR Pressing plate

3 2 M8 GB/T6170 LIS R B Nut 8-Zn.D
4 2 8 GB/T97. 1 P-4 Washer

5 1 852A-1301020A & HLh R AT Impaction bar

6 1 801-1316000 b A A 26 Negative electrical wire

7 2 T0416-01102 & L AR Sk Connection nip for battery

8 1 860-1320000 B E R 2k Positive electrical wire

9 2 T0416-01101 & L e ARk Connection nip for battery




13.2.1  #wksa(ER052A8) BATTERY ASSEMBLY (APPLY TO 852A TYPE)

ERAHLEERE

i N3y
—
FRRNTFAMAR 2. N <




13.3.1 V& 28 Bk (& F852A 1Y) ELECTRICAL ASSEMBLY FOR PLATFORM (APPLY TO 852A TYPE)

e | = A=) % i &
No. Quantity Code Description Remark

1 1 T0401-01112 P =0 L YR R TR Main switch DK138B

2 3 M8x20 GB/T5783 Ay BN ¥ Bolt 8.8-Zn.D

3 3 8 GB/T93 i e Spring washer Zn.D

4 3 8 GB/T97.1 S H | Washer Zn.D

5 1 801-1310009 RN 2k Earth wire

6 1 T0416-02102 EE TN Buzzer (12v)




13.3.1 Poudka(ER852M8) ELECTRICAL ASSEMBLY FOR PLATFORM (APPLY TO 852A TYPE)




13.4.1 JHAH 28 0 (35 F1852AH1 %) ELECTRICAL ASSEMBLY FOR TANK (APPLY TO 852A TYPE)

e B = £ 9 4 R # 1E
No. Quantity Code Description Remark
1 5 M5X 16 GB/T5783 NSk B Bolt 8.8-Zn.D
2 7 5 GB/T93 i1 S R Spring washer 7n.D
3 7 5 GB/T97. 1 P Washer Zn.D
4 1 T0411-15212 VAT AL RS Fuel level sensor (1L=380)
5 4 M6X 12 GB/T818 AR AR ET Bolt 8.8-Zn.D
6 4 6 GB/T93 LS EN Spring washer 7n.D
7 4 6 GB/T97. 1 Sl Washer Zn.D

8 1 T0416-06001 2R 2R Piece for fixing wire

9 1 T0402-01105 ERIE TS Fuse box

10 1 T0402-04101 2RI T A DR IS Fuse link

11 2 M5X 12 GB/T818 AR S IR AT Bolt 8.8-Zn.D
12 1 T0411-01201 AL RS Temperature sensor 20795°




e BRR(£RB52A08) ELECTRICAL ASSEMBLY FOR TANK (APPLY TO 852A TYPE)

13.4.1




13.5.1 £\ & H g o (& 1 852AH1 ) ELECTRICAL ASSEMBLY FOR CONTROL(APPLY TO 852A TYPE)PE)

FFe | #t & (A % i &/ IE
No. Quantity Code Description Remark

1 1 T0408-01111 S 2 Cigalette lighter (12v)

2 1 835-1305000 AL Rk Switch assembly (12v)

3 1 810H-1300101 AL B FF kR Scutcheon

4 1 T0401-04401 EIRDA E TSI S Start key switch

5 1 835-1305010 B T LR R Wiring harness (12V)

6 2 T0401-03301 ) 127 B HE B2 Side Single Frame

7 8 T0401-03302 H [a) BAHE 2R Middle Single Frame

8 1 T0401-03205 LT NIBIES Alarm lamp switch

9 1 T0401-03202 M) o Wiper Switch

10 1 T0401-03201 TAEKTIF R Work lamp Switch

11 1 T0405-07201 WEEFE KT Indicator light of swing

12 1 T0401-03210 BT E T Tread speed switch

13 T0401-03209 DU eI T ok Air window washing switch

14 7 T0401-03303 i B Cover plate

15 1 835-1310800 BN E LR Control desk wiring harness




1351 #4b4BRA(ERAB52MA) ELECTRICAL ASSEMBLY FOR CONTROL(APPLY TO 852A TYPE)

F84
Right Control

T
=

b% 2\
Left Control

ahsmesapsg  Left Control
EREFHNE

s

,AN1-|T ; <
| — —\
- ANA ) -
ANT: Rt AN2: EXsk
AFAEE  Right Control
G ]

jAN3-|l ; 2
L ——h
© N4 [

AN3: winsh: AN4 : HEFR




13.6.1 K ENHLHE 2% M i (3E FH852AH1 %) ELECTRICAL ASSEMBLY FOR ENGINE(APPLY TO 852A TYPE)

FFe | #t & (A7 4 PR % I
No. Quantity Code Description Remark
1 1 T0411-12102 TR Backup switch
2 1 T0411-01101 VAL RS Temperature sensor
3 1 T0411-03101 s IA% 28 Pressure sensor
4 1 M10x20 GB/T5783 VAV:iD N Y Bolt 8.8-Zn.D
5 1 10 GB/T93 i1 T Spring washer 7Zn.D
6 1 10 GB/T97.1 S Washer 7Zn.D
7 1 830D-1300500 KNP R Earthing wire
8 1 T0416-06101 S Follow current bundle
9 1 852A-1302100A LR Fixing plate
10 2 M8x20 GB/T5783 7N SL AR Bolt 8.8-7Zn.D
11 2 8 GB/T93 i I Spring washer 7Zn.D
12 2 8 GB/T97.1 S| Washer 7Zn.D
13 2 T0404-03111 T K e 28 Warm-up relay JD191A-12V
14 10 M5x12 GB/T65 TR SRR AT Bolt 8.8-7Zn.D
15 10 5 GB/T93 i1 I Spring washer 7Zn.D
16 10 5 GB/T97. 1 S| Washer 7Zn.D
17 1 T0404-08102 fif ) £k FL 2% Time relay HC0119 (1. 5Sec/12V)
18 1 T0404-08101 i [i) £ H 2 Time relay HC0108 (1. 5Sec/12V)
19 2 M6x12 GB/T818 TR SRR AT Bolt 8.8-7n.D
20 2 6 GB/T93 i S S Spring washer Zn. D
21 2 6 GB/T97.1 S Washer 7Zn.D
22 1 T0404-01211 A B4k 28 Jump-start relay 12V
23 2 T0402-01105 RIS Box
24 1 T0402-04103 2 s W A OR B A Fuse 40A
25 2 T0402-04104 2 Y5 W A DR B Fuse 50A
26 1 852A-1310300 FBh TR Jump-start wiring harness




Kot BRE(EAB52MA) ELECTRICAL ASSEMBLY FOR ENGINE(APPLY TO 852A TYPE)

9,10,11,12

13,14,15,16




13.7.1 2505 o 28 10 (G FH852AH 1Y) ELECTRICAL ASSEMBLY FOR CAB (APPLY TO 852A TYPE)

75 B OH 5 % i % IE
No. Quantity Code Description Remark
1 1 T0412-01132 RN e
2 1 T0409-01110 WAL Radio 12V
3 1 T0409-02101 B HLR 2k Radiogram antenna
4 2 M8x20 GB/T5783 N SLER Bolt 8.8-Zn.D
5 2 8 GB/T93 RS PR Spring washer Zn.D
6 2 8 GB/T97.1 S H | Washer Zn.D
7 1 T0416-04002 N Caution light bracket
8 1 T0405-04211 LT Caution light
9 2 M8 GB/T6170 1R A W R Nut 8- %
10 1 T0416-03101 &)@ ik Cable fitting
11 3 T0405-12111 TAEAT Work lamp
12 1 835-1330400 72 I == 2R TR CAB wiring harness
13 1 T0405-13211 THAT Top lamp 12V (Bl o= qit)
14 1 835-1311010 2 =T A R CAB lamp wiring harness
15 2 T0409-13101 7k Speaker
16 8 ST4.8x13 GB/T845 A SR ET Bolt
17 1 T0406-12111 ) Wiper 12V (Bl o= qit)
18 2 M5x16 GB/T818 A SR ET Bolt 8.8-Zn.D
19 4 5 GB/T97.1 S JE] Washer Zn.D
20 1 835-1304100 - D0 % s Ty 14 Place fuse box L4575 24~29(Include NO.24~29)
21 4 T0404-02412 S ) 248 Ho e Relay
22 2 835-1304001 2k FEL 2 L] 72 A Fixing plate
23 2 M5x12 GB/T818 A SR AT Bolt 8.8-Zn.D
24 1 T0402-01104 1ABE AT 2% & Fuse box
25 7 T0402-02103 10A PRES A 10A Fuse
26 2 T0402-02104 15A PRES A 15A Fuse
27 1 T0402-02101 5A TRES 5A Fuse
28 1 T0402-02105 20A TRES A 20A Fuse
29 1 835-1304110 —+ D0 B& Jos iy 2 2 T Fuse wiring harness




13.7.1 Z%u24n(€A852448) ELECTRICAL ASSEMBLY FOR CAB (APPLY TO 852A TYPE)

835-1304000448%5%4(Relay Assembly)
/\

N
WRBLEN( EirFRd)
Fuse Box Top ViewtCover opened)




13.8.1 #A%4 #48 (€A852AM4) ELECTRICAL SYSTEM WIRING DIAGRAM (APLLY TO 852A TYPE)

LIy ]
Atemator ) Shut Table Of Color Symbol PR - —
it o (0] e BT B wamie Sl ey e o T R T T I
= T ] [ome | o] (s | (1] ams e e Il
% % = [CE ool [ ué, White  |#/%& |Blue/Yellow |&/% | Red/Yellow b e =
T T ? T T I ;? | ? ? 1t Yellow  |&/4¢ |Blue/White |#/#& | Red/Blue H @ @
2 mx . =% = s < < o= - - #t Green |&/B¢ |Blue/Block |4/%& | Red/Green
~ — 17 ®BS T s 2= == =2 & = it Bue |#/#& |Grey/Yellow [®/t¢ [Brown/White (v | [ | [ |
| | | | Bt Brown  |%/%¢ |Grey/Black |#%/4# [Brown/Red i s i
| #ut | Pink %/k¢ |Grey/Blue |%/%& |Brown/Green Radio Speaker  Speaker
L | I I 4 /%t | White/Yellow | /8¢ | Yellow/Black |%#/%¢ |Brown/Black
#/%¢ | White/Black |#/%& |[Yellow/Green|#/% [Brown/Blue Lom Lom Lam Wiger
§H /5—‘ 4 /%t | White/Brown Fa wEe || W W
* 5 ot
R _ 21 1
EH%R (85241310300 U1 o o bt Gl oo o Bl iroar
_— wener Sich | WARR | (WAmRx | (amorx | (oeeix | [ememr | [aee | [adkx | (e | = = = =55
Eurlhing | — 12 ﬁ—o _J/_ oy — i — U LD U [l — U =L — U = LD — 11
o il e ] e e W
O- " - g W - TT ;;S; |_|
5 48 —O w35« _RFEX _SSF _S8F 388 - Ry
— 11 —0 j =88F U8l =220 oo oB5E =5 “ o
= ” 40A ;z Air Condition
g e G/ gi
2 —o——] = | K%K (835-1310400)
e oo | UL T
i T  hw—o ]
3= i3 —, L= 1T 5
it 88
T | 1 —_ — 46 ¥ s
Preheating Relay 245 — iﬁ;*( 852A_1 31 01 OO)
1_>|r— f§hw — /
2 Hh —
e 1o gy, 4 M Il
ing Relay | 9 TR
Di=lTA—0 1 284X 835-1310500)
3 —|2 4 4
m_ﬂh‘ﬁﬂl -{3 f/k
Time Relay fﬂ —4= L
08=|1 % : KR4 BX2141B kwnm(BX80) :
L e e e -4 |ll| IR e
Time Relay £ =4 mp—) fff— FRRS ;_ 5= 5_ [ |
- -3 ;; - - S Iii\—l Iﬁ@ Relay % AE o Relay
TR TR (l)!) III alaYela || || vy | L {11
Air Condition Clutc:) | | | @ |i ;j L ioar ee——
EX l—em s AENRfRE MR arfing X M 3 o
Hydraulic Oil Temp.Sensor  Fuel Level Sensor I|I|| g g 211r 211r51’ Tommms Loz osws §§§§§§§§§§ §§
Offset/Slewing Solenoid \ < < =BTIoST2
T Ee;[:t;m— 33 KR ($RH L) (L] N = = R \ Im‘::iml Iﬂl MR BIE N T e I\II\I\III):\:E :Ii:l:
8 —_— j— é P P CAB Lamp SNSRI ;-
[ 2 8 =] [ —_—
Fast Travel Sulenuid_ - BEEFE E § (I]l?‘T:; g 5 38;/:
prasenan | T H 93— 77 ¥ —]
) 8>
Electric Hom S = 7 75 ¥/ —t
—um S ww 64— 74 Wt ——
— (R E i F] I vr—
Boom Lamp “: g ;12://: :
— % £ i e ¥ —]




